2536985010014%3)) & 4; /DRIVE SYSTEM

BS/No YRE3/SN 3o Name #H;/Qry %% /Remark
1 253613513001 |7 FE AR K/ ER) Drive axle(AQ) 1
2 910400100012 | GBI7.1-20-200HV Washer GB97.1-20-200HV 8
3 910400500012 |3 E % [BGB93-20 Washer GB93-20 8
4 253713521001 |8 FLEE12M20x1.5x60 Bolt M20x1.5x60 8
5 255098513251 |/REDER(AE) Sensor(HP) 1
6 253732010001 | & 4/L(38%)HPQ12-80NL-6P Motor (HP) 1
7 910400500009 |3 £ [#GB93-14 Washer GB93-14 5
8 910100200024 (4542 GB5785-M14x1.5x75-10.9 Bolt GB5785-M14x1.5x75-8.8 5




2536985010023 5#t/DRIVE AXLE

Gear ring AQ-A7533-02151

F&/No YREB/SN & Name 4i2/Remark
1 253698523501  |[E 1 #¢p10x35-83130-10035 Pin $10x35-B3130-10035
2 253698523502 |3 %112-B5050-00012B Spring washer 12-B5050-000128
3 253698523503  [#242M12x40-AQ-A7533-02241 Bolt M12x40-AQ-A7533-02241
4 253698523504 | 7E{AAQ-ABS53-02011 Right housing AQ-A6553-02011
5 253698523505 | iR EFAQ-A7533-02371 Lock Nut AQ-A7533-02371
6 253698523506 | PU s FEE il Bk H7%Z-6308-4P Four point contact ball bearing Z-6308-4P
7 253698523507 | MEXtH%E2-AQ-A7533-02161Z Double gear 2-AQ-A7533-02161Z
8 253698523508 | o[BI 3R 7 A AQ-A6553-020012 Intermediate reduction housing AQ-A6S53-02001Z
9 253698523509 AR AR TR IR EZ-6215-4P Four point contact ball bearing Z-6215-4P
10 253698523510 SHER H7%Z2-6306 Bearing Z-6306
11 253698523511 |42 E p48x$70x12-AQ-A7533-02231 Skeleton oil seal p48x$70x12-AQ-A7533-02231
12 253698523512 SHER #7%Z-6010-C3 Bearing Z-6010-C3
13 253698523513  [/NA4EAQ-A7533-02181 Pinion AQ-A7533-02181
14 253698523514 | JEXI%01-AQ-A7533-02171 Double gear 1-AQ-A7533-02171
15 253698523515 | iBKHHEZ-6208 Bearing Z-6208
16 253698523516 | £ 4/FF5AQ-AE773-02041 Left axle housing AQ-AE773-02041
17 253698523517  |3¥#14-85050-00014B Spring washer 14-B5050-00014B
18 253698523518 | #%4£M14X80-B0330-140808 Bolt M14X80-B0330-140808
19 253698523519 | 4%3£22193-03001 Blocked 22193-03001
20 253698523520 | #4CC11-10-01 Cover 4CC11-10-01
21 253698523521 | iFRMERIMHEZ-6213 Bearing Z-6213
22 253698523522 | IABIAQ-A7533-02151




2536985010033 5#t/DRIVE AXLE

B&/No 4RID/SN &% Name #H/ary %it/Remark
1 253698523523  |[EHEA T i#32216 Bearing 2
2 253698523524 | $110x$p140x12-76650-11004 Oil seal ¢110x(140x12-26650-11004 2
3 253698523525 | ;ME 3P EIAQ-AE773-10001 Oil seal guard AQ-AE773-10001 2
4 253698523526 (ORI Z7 B p90x5.3-26501-09004 0-ring $90x5.3-26501-09004 2
5 253698523527 | Z& 5N &8 B ALAQ-HK253-00401 Left brake assy AQ-HK253-00401 1
6 253698523528 |45 4 $HAQ-AE773-02051 Right axle AQ-AE773-02051 1
7 253698523529  |JE##H)1AQ-AE773-02091 Connecting plate AQ-AE773-02091 1
8 253698523530 |4 il 38 S AAQ-HK253-00501 Right brake assy AQ-HK253-00501 1
9 253698523531 |42 (3tHZNERFE ) A22A3-02051 Bolt (for 3t brake) A22A3-02051 12
10 253698523532  |#|ANEXAQ-AE773-02071 Brake Drum AQ-AE773-02071 2
11 253698523533 |$CEAQ-AE773-02081 Hub AQ-AE773-02081 2
12 253698523534 (4% AFM20x1.5-84223-000208 Nut M20x1.5-B4223-000208 16
13 253698523535  |#24£25303-021028 Bolt 25303-021028 16
14 253698523536 |50 #k98£323913-020418 Hub nut 23913-020418 16
15 253698523537  |[H iR T #7%32015 Bearing 32015 2
16 253698523538 | 1k £ #[E75-85512-00075 Thrust washer 75-B5512-00075 2
17 253698523539 |42 M75%2-10T11-02030 Round nut M75x2-10T11-02030 4
18 253698523540 |52 bp42xh55x10-AQ-A7533-02221 Skeleton oil seal $p42xp55x10-AQ-A7533-02221 2
19 253698523541 |45 3 4AQ-AE773-02051 Right axle AQ-AE773-02051 1
20 253698523542 | ¥-4HIB4224453-020618 Half shaft bolt 24453-020618 24




2536985010043 5#t/DRIVE AXLE

F5/NO REIB/SN E3: ] Name #l/Qry 4i2/Remark
1 253698523543 | ZEE R IKAQ-A7S33-02101BA Differential housing AQ-A7533-02101BA 1
2 253698523544 | HHAHHAQ-A7S33-02141 Half shaft gear pad AQ-A7533-02141 2
3 253698523545 | HHHA4AQ-A7S33-02121 Half shaft gear AQ-A7533-02121 2
4 253698523546 [ IEHEFEIAQ-16113-52121A Thrust washer AQ-16113-52121A 2
5 253698523547 |{TEN4AQ-A7533-02111 Planet Gear AQ-A7533-02111 2
6 253698523548 |31 EIHE B p6x50-B3352-06050 Pin ¢6x50-83352-06050 1
7 253698523549 | 5|AQ-A7533-02151 Gear ring AQ-A7533-02151 1
8 253698523550 |4 1 AQ-A7533-02321 Lock plate AQ-A7533-02321 6
9 253698523551  [#242M12x1.25x30AQ-G2FB3-82061 Bolt M12x1.25x30AQ-G2FB3-82061 12
10 253698523552 SHER EZ2-6213 Bearing Z-6213 2




253698501005 4 #{ 35 &/LIFT LEFT BRAKE

B&/No 4RID/SN &% Name #H/ary %it/Remark
A 253698523527 | Z& TN &8 B ALAQ-HK253-00401 Left brake assy AQ-HK253-00401 1
1 253698523560 |#R4£GB21-76 BoltGB21-76 2
2 253698523561 |HE L EIGBI1-76 Washer GB91-76 2
3 253698523562 | 4#%24433-70040G Glue plug 24433-70040G 2
4 253698523563 |k EH1T24433-70010G6 Spring pull rod 24433-70010G 2
5 253698523564 | £ il 5 38 AR S5 AU HK253-00411L Left brake base plate assy HK253-00411L 1
6 253698523565 | FiI4F24433-70150G6 Hand tie rod Pin 24433-70150G 1
7 253698523566 | £ F il B 4T 24433-70140G-L Left hand brake pull rod 24433-70140G-L 1
8 253698523567 |l h T BE 8 7 S5 A 23653-73021TC Brake Shoe with Friction Plate Assembly 23653-73021TC 1
9 253698523568 | [ £ £24433-70020G Press spring seat 24433-70020G 4
10 253698523569 | [ #24433-70030G Press spring 24433-70030G 2
11 253698523570 | Hi1$#24433-70050G Tension spring 24433-70050G 1
12 253698523571 | £ ##T124433-70100G-L Left pawl 24433-70100G-L 1
13 253698523572 | £ A #24433-70090G-L Left torsion spring 24433-70090G-L 1
14 253698523573 | £ IE)fR 1A% 2% S A1 24433-74000G-L Left Clearance Regulator Assembly 24433-74000G-L 1
15 253698523574 |3 £ 4144 % #24433-73000G Spring pulling device 24433-73000G 1
16 253698523575 | AR5 % (5 ) 24433-70071G-L Left return spring (rear) 24433-70071G-L 1
17 253698523576 | S[]$724433-70081G Guide block 24433-70081G 1
18 253698523577 | A& [Ef3E ( Al ) 24433-70070G-L Left return spring (front) 24433-70070G-L 1
19 253698523578 | S014224433-70060G Guide plate 24433-70060G 1
20 253698523579 | I Eh B EE IR A R E 5 B Al 24433-71001G-L Left brake shoe with friction plate and spring pin assembly 24433-71001G-L 1
21 253698523580 | #llE17) FR T Ak 22673-72041 Brake sub Pump Assembly 22673-72041 1
2 253698523581 | WA T £] 24433-701106 Pawl Pin 24433-70110G 1
23 253698523582 | £ FHll 2 #E4T24433-70120G-L Left hand brake push lever 24433-70120G-L 1
24 253698523583 | #F 4 #4[#]24433-70170G Rod pin retaining ring 24433-70170G 1
25 253698523584 |3 {4 2 F 24433-70160G Elastic gasket 24433-70160G 1
26 253698523585 |3%5£24433-70130G Spring 24433-70130G 1
27 253698523586 | #i| 54N R 5\ Al (£E)0C11246-14603 Brake Cable Assy (left)0C11246-14603 1




2536985010067 #|5) &/LIGHT LEFT BRAKE

B&/No 4RID/SN &% Name #H/ary %it/Remark
A 253698523530 | &8 T ALAQ-HK253-00501 Light brake assy AQ-HK253-00501 1
1 253698523560 |#R4£GB21-76 BoltGB21-76 2
2 253698523561 |HE L EIGBI1-76 Washer GB91-76 2
3 253698523562 | 4#%24433-70040G Glue plug 24433-70040G 2
4 253698523563 |k EH1T24433-70010G6 Spring pull rod 24433-70010G 2
5 253698523590 |45 im0 2R E R B AUHK253-00411R Light brake base plate assy HK253-00411R 1
6 253698523565 | FiI4F24433-70150G6 Hand tie rod Pin 24433-70150G 1
7 253698523591 | A F i hHI4T24433-70140G-R Light hand brake pull rod 24433-70140G-R 1
8 253698523567 |l h T BE 8 7 S5 A 23653-73021TC Brake Shoe with Friction Plate Assembly 23653-73021TC 1
9 253698523568 | [ £ £24433-70020G Press spring seat 24433-70020G 4
10 253698523569 | [ #24433-70030G Press spring 24433-70030G 2
11 253698523570 | Hi1$#24433-70050G Tension spring 24433-70050G 1
12 253698523592 | £ T124433-70100G-R Light pawl 24433-70100G-R 1
13 253698523593 |45 4##24433-70090G-R Light torsion spring 24433-70090G-R 1
14 253698523594 |45 IE)fR 1AL R 2 A 24433-74000G-R Ligh Clearance Regulator Assembly 24433-74000G-R 1
15 253698523574 |3 £ 4144 % #24433-73000G Spring pulling device 24433-73000G 1
16 253698523595 | H[E{IHE ( 5 ) 24433-70071G-R Light return spring (rear) 24433-70071G-R 1
17 253698523576 | S[]$724433-70081G Guide block 24433-70081G 1
18 253698523596 | [E{3HE ( Al ) 24433-70070G-R Light return spring (front) 24433-70070G-R 1
19 253698523578 | S014224433-70060G Guide plate 24433-70060G 1
20 253698523597 | HIEHEREER R K i &5 5 A1 24433-71001G-R Light brake shoe with friction plate and spring pin assembly 24433-71001G-R 1
21 253698523580 | #llE17) FR T Ak 22673-72031 Brake sub Pump Assembly 22673-72041 1
22 253698523581 | 44£]24433-70110G Pawl Pin 24433-70110G 1
23 253698523598 |5 FHll 31T 24433-70120G-R Light hand brake push lever 24433-70120G-R 1
24 253698523583 | #F 4 #4[#]24433-70170G Rod pin retaining ring 24433-70170G 1
25 253698523584 |3 {4 2 F 24433-70160G Elastic gasket 24433-70160G 1
26 253698523585 |3%5£24433-70130G Spring 24433-70130G 1
27 253698523586 | #i|m) N R 5\ Al (H)0C11246-24603 Brake Cable Assy (left)0C11246-14603 1




2536985010074 4 & s/WHEEL ASSEMBLY

B&/No {RTB/SN &% Name #H&//Qry 4ik/Remark

253613014001  |YKZNEE21x7-15(CY-AQBE TIEL) Tire assembly 21x7-15(soild) 2 25C

A 253613015001 | 3XEH4E21x7-15(CY-AQIFMRFEIEL) Tire assembly21x7-15(environmentally) 2
253613016001 |IXFN4E21x7-15(CY-AQREHTEL) Tire assembly 21x7-15(soild) 2 25Ci4 3/Optional
253613017001  |3KEH4E21x7-15(CY-AQIFRFATELL) Tire assembly21x7-15(environmentally) 2
253613014011  |%EB421x7-15(BBEIEL ) Tire 21x7-15(soild) 2 25C

. 253613014012  |%0R421x7-15(FFREAELL ) Tire 21x7-15(environmentally) 2
253613014013  |¥CHA21x7-15(RETHTEL ) Tire 21x7-15(soild) 2 25Ci $/Optional
253613014014  |40RA21x7-15(FRRETELL ) Tire 21x7-15(environmentally) 2

2 253613014010 |44 A%(21x7-15-AQ) Rim assembly(21x8x15-AQ) 2 25C
253713011001  |3XZH4E21x8-15(CY-AQBE TIELL) Tire assembly 21x8-15(soild) 2 32C

A 253713013001  |JXEN4021x8x15(CY-AQIFMRTEALL) Tire assembly21x8-15(environmentally) 2
253713012001  [JX#N%4E21x8-15(CY-AQBETHIEL) Tire assembly 21x8-15(soild) 2 32CiHt%/Optional
253713014001  |3RzH%E21x8-15(CY-AQIFRFTEL) Tire assembly21x8-15(environmentally) 2
253713011011  [46H421x8x15(RBFTTELL ) Tire 21x8x15(soild) 2 32C

i 253713011012 |%EfA21x8x15(FFRETEL ) Tire 21x8x15(environmentally) 2
253713011013  [45RA21x8x15(BEHIELL ) Tire 21x8x15(soild) 2 32Ci%2%%/Optional
253713011014 |52RA21x8x15(FFRHTELL ) Tire 21x8x15(environmentally) 2

2 253713014010 |44 AR (21x8x15-AQ) Rim assembly(21x8x15-AQ) 2 32C




253698501008 # £ L% F/MOTOR INSTALLATION

e
e

F5/NO REIB/SN E3: ] Name #l/Qry 4i2/Remark
1 257032511002 | /@#RE50x30 Damping pad 4
2 910400100007 | EIGBI7.1-10-200HV Gasket GB97.1-10-200HV 8
3 910300500005  [#%f#GB889.1-M10-10 Nut GB889.1-M10-10 8
4 253632521001 |REBH LR Gear pump 1
5 910100300039  [#242GB5783-M10x40-8.8 Bolt GB5783 M10x40-8.8 4
6 255098513251 | RIDE(A L Encoder(HP) 1
7 253732010001 | EB#(3E5%)HPB Motor (HP) 1




2536985010097 4 #{ 55 % #/DRIVING BRAKING INSTALLATION

19

F&/No RE3/SN & Name #/ary 4 i2/Remark
A 256811510005 | Bl =k Service brake assembly 1 5118
1 910100300010 |##4#2GB5783-M6x16-8.8 Bolt GB5783-M6x16-8.8 2
2 910400500005  |5% & #|GB93-6 Spring washer GB93-6 2
3 910400100005 | FHEGB97.1-6-200HV Washer GB97.1-6-200HV/ 2
4 255011510003 |#5Efd16x135 Axle ®16x135 2
5 910100300024 |##42GB5783-M8x30-8.8 Bolt GB5783-M8x30-8.8 1
6 256811511004 |MIHIZNZ2RRE Foot brake holder welding 1
7 911200100004  |;##5)87940.1-M10x1 grease fitting JB7940.1-M10x1 2
8 940500100006 | & & ED16xD18x15-SF-1 Composite set ®16xP18x15-SF-1 1
9 910600600019 | O £4GB91-2.5x25 Cotter pin GB91-2.5x25 2
10 255011520010 |£Eipi Damping pad 1
11 256811511002 |HIZENRIES Brake pedal welded 1
12 251211521008 |#RE Spring 1
13 255011520013 | BHR(18%) Pedal (rubber) 1
14 910600700042 | #4#iGB882-B10x26x3.2 Pin GB882-B10x26x3.2 1
15 256811521022 |{EFFIERER Tappet connecting block 1
16 910300100007 |#%EGB6170-M10-10 Nut GB6170-M10-10 3
17 256811521021 |HIEhREFF Brake pump tappet 1
18 255011510007 |#Iz0 23R brake master cylinder 1
19 253611511009 |HHIEHNE Brake steel pipe welding 1
20 253611511010 |ZHIZNE Brake steel pipe welding 1
21 910100300038 |#R4#£GB5783-M10x35-8.8 Bolt GB5783-M10x35-8.8 2
22 911000600001 |WEfEQC/T390-(11-14) Hose clamp QC/T390-(11-14) 2
23 900200301005 |#E9x2.5 Tube 9x2.5 1
24 275011520020 | #i|z05HHER Brake oil cup 1
25 256811511020 | HIzhi&HiB5E Brake fluid cup collar 1
26 910200200058 |#%£]GB70.1-M8x25-8.8 Screw GB70.1-M8x25-8.8 1
27 910300100006 |4#2FFGB6170-M8-10 Nut GB6170-M8-10 2
28 910100300039  |##42GB5783-M10x40-8.8 Bolt GB5783-M10x40-8.8 4
29 910400500007 |5% &% [E|GB93-10 Spring washer GB93-10 6
30 910400100007 | #EGB97.1-10-200HV Washer GB97.1-10-200HV 6




2536985010103% % 4 5) % #/PARKING BRAKING INSTALLATION

F5%/NO 1REB/SN 33 Name #H/ary 4 ik/Remark
1 910100300035 | #£42GB5783-M10x20-8.8 Bolt GB5783-M10x20-8.8 2
2 910400500007 |3 & EGBI3-10 Spring washer GB93-10 2
3 910400100007 | F 2 E|GB97.1-10-200HV Washer GB97.1-10-200HV 2
4 256812021003 | E4R(FHzh) Backing plate (Parking brake) 1
5 XG1801542747 |FHImhZ Parking Brake Assembly 1
6 910400100005 |3 EGBI7.1-6-200HV Washer GB97.1-6-200HV 4
7 910400500005 | 5% & # B GB93-6 Spring washer GB93-6 4
8 910100300010  |#24£GB5783-M6x16-8.8 Bolt GB5783-M6x16-8.8 4




2536985010114 fy % ¥ & % K/STEERING GEAR AND INSTALLATION

F5%/NO 1REB/SN 33 Name #H/ary 4 ik/Remark
1 255015010007  [AJEFA The adjustable handle 1
2 910600400011 |3 4 EI 1 £4GB879.1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 |RIFBE Clamp holder screw sets 1
4 255015010002 |steering gear 1 E128100 1
5 255015020019 | HiEHR Locking block 1
6 910300300006 | #%£}GB6172.1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057  [#842GB5783-M12x70-8.8 Bolt GB5783 M12x70-8.8 1
8 255015010001 |$&EE LA Steering string assembly 1
9 255015010003 | AAIAL The steering wheel 1
10 910600700014 | £4#1GB882-6x26x1.6 Pin GB882-6x26x1.6 1
11 910600600005 | FF K £4GB9I1-1.6x10 Cotter pin GB91-1.6x10 1
12 255015020002 | (&7 EE The fixed seat 1
13 255015010005 |iBHHFIRE Adjust rod welding 1
14 255015020021  |1FF5484T Adjust the screw 1
15 911200100004  [;#FJB7940.1-M10x1 0il cup JB7940.1-M10x1 1
16 940500200016 | & &FE (T /E)D16xD18x16-SF-1 Composite set (shoulder)®16x®18x16-SF-1 2
17 255011510003 |75 E fHD16x135 With trunnion®16x135 1
18 910400100005 | £ BGBI7.1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 |5 & # EGB93-6 Spring washerGB93-6 1
20 910100300009  |#%42GB5783-M6x12-8.8 Bolt GB5783 M6x12-8.8 1
21 910100300036 | #§42GB5783-M10x25-8.8 Bolt GB5783 M10x25-8.8 4
2 910400500007 |3 £ EGBI3-10 Spring washer gh93-10 4
23 910400100007 | % F|GB97.1-10-200HV Washer GB97.1-10-200HV 4
24 255015010004 | X RIRE Bracket welded 1

1




2536985010124 f1#f & % #/STEERING BRIDGE AND INSTALLATION

F5%/NO 1REB/SN 33 Name #H/ary 4 ik/Remark
253616011001  |2.5t4% (047 (AE774-30001-X3)- BB EIEL Steering axle (solid tire) 1
A 253616012001 2.5t 047 (AE774-30001-X4)- R TAELL Steering axle (Environment-friendly tire) 1
253616013001  |2.5t¥% [E)4F(AE774-30001-X1)- BB HIELL Steering axle (solid tire) % %/Optional
253616014001 2.5t 04 (AE774-30001-X2)- MR FELL Steering axle (Environment-friendly tire)
1 253698526001 | X #4A7314-32111 Kingpin A73)4-32111 1
2 253698526002 | Z 46119 /5 AAE774-32021 Left turn to joint assy AE774-32021 1
3 253698526003 | ¥4 T ALA7V94-10202 Steering bridge is A7V94-10202 1
4 253698526004 | #2£3M5-B4133-000058 Nut M5-B4133-000058 1
5 253698526005 | P75 £ T i X FE 92 £]B9997-050208 Scerw B9997-050208 1
6 253698526006 |97 £ B+t SLIF£TM5x12-88030-050128 Scerw M5x12-B8030-05012B 2
7 253698526007  |{RIFEEATV94-32121 Protection cover A7V94-32121 1
8 253698526008 |3 E {i132A7V94-10203 Angle locator A7V94-10203 1
9 253698526009 |44 EFEA7V94-32131B Kingpin top cover A7V94-32131B 1
10 253698526010 | HE|A7V94-10200 Seal washer A7V94-10200 1
11 253698526011  |+FD#RA7V94-10201B Cross D plate A7V94-10201B 1
12 253698526012  |#%£TM10x8-B8330-10008 Screw M10x8-B8330-10008 1
13 253698526013 | R D32xD40x32-2-943/32 Bearing (032x(D40x32-2-943/32 4
14 253698526014 | &2 (o) 1 Bkl EZ-198908P Bearing Z-198908P 2
15 253698526015 | 7XfA#RHEM16x50-293686 Bolt M16x50-293686 8
16 253698526016 |36 L R ALA7V94-30201 Steering Cylinder Assy A7V94-30201 1
17 253698526017  [#242M8X16-B0330-08016B Bolt M8X16-B0330-08016B 4
18 253698526018 | L =X 1M M6-Q700B06 Straight through nozzle M6-Q700806 5
19 253698526019  |3¥%18-B5050-00008B Spring washer 8-B5050-00008B 4
20 253698526020 | 4T £425RC41800008 Connecting rod Pin 25RC41800008 4
21 253698526021 |1E4TAE774-32011B Connecting rod AE774-320118 2
22 253698526022 | ¥ EH24C4-12003 Bush H24C4-12003 6
23 253698526023 | fily 5 T Z-GE16ES Radial joint bearing Z-GE16ES 4
24 253698526024 | 90°Z # =, /B A5 Q701890 90° bent neck grease nozzle Q701890 3
25 253698526025 | I §4/45A7T74-33011 Kingpin/right A7T74-33011 1
26 253698526026 | #% 7% 23654-32081 Iron case oil seal 23654-32081 3
27 253698526027 | 0%!E23654-32161 d

O-ring 23654-32161




2536985010124 f1#f & % #/STEERING BRIDGE AND INSTALLATION

B&/No 4RID/SN &% Name #H/ary %it/Remark

28 253698526028 | 4% (6] T3 E R H122214-30321 Knuckle adj pad 22214-30321 4

29 253698526029 | 7 £ fHE Ik A TE 18 £] M12x30-B8050-120308 Screw M12x30-B8050-120308 2

30 253698526030 |12/ /X 1% FM12-B4133-00012B Nut M12-B4133-00012B 2

31 253698526031 | F )13 S AAE774-32031 Right steering knuckle assy AE774-32031 1

32 253698526032 | UR! % #{F8]75x100x10-DZ6301-07523 U-ring 75x100x10-DZ631-07523 2

33 253698526033 | B 7 T #17Z-30210 Bearing Z-30210 2

en 253698526034 |SEDVARAL ( RBFIACLH ) AE774-40331 Solid tire assembly (no pattern) AE774-40331 2 253616011001
253698526035 | 42A416x6x10.5(2 & FTE£K)23230-60030 Tire 16x6x10.5(no pattern)z3230-60030 2 Pl

34 253698526041 | Fymsi ST AR AL (RERTEAE L AET74-40341 Solid tire assembly (no pattern-Environment)AE774-40341 2 253616012001
253698526042 | T aks 6 B4 16x6x10.5(FF R F154X)23230-600308 Tire 16x6x10.5(no pattern-Environment)Z3230-600308 2 T

34 253698526043 | RSl ST/ AL (FRIRAETELL ) AE774-40321 Solid tire assembly (pattern-Environment)AE774-40321 2 253616014001
253698526044 | Lot A16x6x10.5 (FRIRATEL ) 23200-600308 Tire 16x6x10.5(pattern-Environment)Z3200-600308 2 T

gu | 253698526045 |sniasn (BEETEL) Solid tire assembly (pattern-Environment) 2 253616013001
253698526046 | 5t/ 60R416x6x10.5 (BEHTEL) Tire 16x6x10.5(pattern-Environment) 2 Tt

35 253698526036 | [ #E 7R T #li7%Z-30208 Bearing Z-30208 2

36 253698526037 | BB p31Xp62X4-G2724-30711 Washer $p31Xp62X4-G2724-30711 2

37 253698526038 | FFAH4RAFM30X2-A21B4-32311 Slotted nut M30X2-A21B4-32311 2

38 253698526039 | £46.3x50-B3010-6P350 Pin 6.3x50-83010-6P350 2

39 253698526040 | 4E#: 3 A24K4-32061 Hubcap A24K4-32061 2




2536985010134 & #hA/STEERING CYLINDER

F&/No 4RID/SN &% Name #H/ary 4rik/Remark
A 253698510007 | EHHEIRE (R 0)H]) Sealing part maintenance package (steering cylinder) 1
1 A EERL Piston rod assembly 1
2 A e Cylinder cover 2
3 A RNl Dust ring 2
4 A Uiz U rin 2
5 A O O-ring 2
6 A Ofz B O-ring 1
7 A XRIF Support ring 1
8 A fanchs Cylinder assembly 1
9 A A Bearing 2




2536985010148 # £ 4 % %/SEAT COVER MOUNTING

F5/NO REIB/SN E3: ] Name #l/Qry 4i2/Remark
1 253621011002 |FEHIEE Welding of box cover 1
5 940400100027 |3 350N(D620) Gas spring 350N (D620) 1 25C
940400100035 |S535 E500N(D620) Gas spring 500N (D620) 1 32C
3 910300500004  (#%£}GB389.1-M8-10 Nut GB889.1-M8-10 2
255037510002 | EE4%BF1-1BC(FR ) Seat BF1-1BC (STD.) 1
4 255037510003 | EEF (BT iER) Seat (comfort) 1 4 #/Optional
255037510004 | EEA% (RiAREY) Seat (Vibration) 1 i#% 3 /Optional
5 910700900001 | 3 ¥54EGE12E Bearing GB9163-GE12E 2
6 255021010006 | 4EIRE (H) Hinge bracket (right) 1
7 255021020043  |EE RIS Bolt 2
8 255021010005 |REHES (%) Hinge bracket (left) 1
9 255021020045 | EEAR Wire plate 2
10 255021020054  |ig# Adjust the gasket 2
11 910400100006 | £ EGB97.1-8-200HV Washer GB97.1-8-200HV 4
12 910400500006 |54 & ##GB93-8 Spring washer GB93-8 4
13 910100300024  |$£42GB5783-M8x30-8.8 Bolt GB5783 M8x30-8.8 4
14 940400100031 |54 &500N(D620)- B 81 Air spring S00N(D620)- self locking 1
15 910300500003  |#£#3GB88.1-M6-10 Nut GB889.1-M6-10 2
16 255021020020 |$F The shake handshandle 1
17 910200500053  [42£] GB818-M6x20-4.8 Screw GB818-M6x20-4.8 2
18 252121011007  [4032375 B BB W The lid lock 1
19 910200300011  [#8£]GB70.2-M5x10-4.8 Screw GB70.1 M5x10-4.8 4
20 255021020046  |fRIFE G35 To protect the coil 1




2536985010157 & 4% ¥/SIDE PANEL INSTALLATION

F5/NO REIB/SN E3: ] Name #l/Qry 4i2/Remark

1 941100100001 [#%£TM8X12-8.8 Screw M8x12-8.8 2

2 941100100009  |#R£TM6X12-8.8 Screw M6x12-8.8 8

3 940400400002  |#RFEIREFMS-(2-4) Nut M8-t(2-4) 2

4 255021020064 | X ZR(E M) Hanger 1

5 253621011003 |MHRIEE (%) side plate 1 25C
253721011003  |{l#R{FE(3T) Side plate 1 32C

6 940600100005  |HiND18x3 Spring washer GB93-6 1

7 255021020062 | %22 (A MR) Screw GB70.1 M6x16-8.8 1

8 253621011017  |MHRIEE () Side plate 1 25C
253721011017  |{RIFE () Side plate 1 32C

9 505621520041 |5&/M 7.2 Vent (right) 1

10 253621011015 | $:iIR 5 Hook welding 2

11 505621020004 | &P D15xD6x10 Damping pad 2

12 505621510004 |;@MFLAH2 Vent (left) 1




2536985010164 % E % H/INSTRUMENT COVER INSTALLATION

B&/No 4RID/SN &% Name #H/ary %it/Remark
1 940400400001  |#RFEIREZME-t(2-4) Nut M6 6
2 253621511006 |EMRIFE(H) Cover assembly 1
3 910400200002 | F6 Washer GB97.1-6-200HV 4
4 941100100009  |#%£TM6x12-8.8 Screw M6x12 6
5 253610021001  |(XFRE(25M) Instrument mask 1
6 255010020005 | A& Cover 1
7 255010020006 | f53 Cover 1
8 255010020004 |50 R AR Cover 1
9 253621511004 |EARIFE (%) Cover assembly 1




253698501017-F# ¥ & % #/BALANCE WEIGHT AND MOUNTING

F5/NO REIB/SN E3: ] Name #l/Qry 4i2/Remark
1 910100100101  |#Z42GB5782-M24x120-8.8 Bolt GB5782 M24x120-8.8 2
2 910400500013 |3 & EGBI3-24 Spring washer GB93-24 2
3 255023020007 | H:ED60xD25x8 Washer ©60xD25x8 1
4 251223021005 |Z53/42(BNS15) Traction plug 1
5 910601000002 | £{$5GBA4329-5x105 Lockpin GB4329-5x105 1
. 253623021001 |4 (C25) Balance weight M25 1 25C
253723021001 |EAE(C32) Balance weight C32 1 32C
7 255023020006 | BRI EE L) Adjustment pad 2
8 941100100009  |#%£TM6X12-8.8 Gasket O60XD25X8 2
9 253623011002 |FEIREEFS Rear Balance weight 1
10 253623011001 |#EIRE Front Balance weight 1
11 256523021006 |EERRFRILE Decorative cover 2
12 910300500006  |#%23GB889.1-M12-10 Nut GB889.1-M12-10 5
13 910400200005 | X% EGBI6.1-12-200HV Washer GB96.1-12-200HV 6
14 910100300051  [#842GB5783-M12x35-8.8 Bolt GB5783 M12x35-8.8 5
15 910400200004 | X% BGBI6.1-10-200HV Washer GB96.1-10-200HV 4
16 910400500007 |55 & | GB93-10 Spring washer GB93-10 4
17 910100300036 | $£42GB5783-M10x25-8.8 Bolt GB5783 M10x25-8.8 4
18 253623021025 |EBjREIEZZ Bracket 2




2536985010188y 344 % ¥/FOOT PEDAL

F5/NO REIB/SN E3: ] Name #l/Qry 4i2/Remark
1 253618021005 |4k (25C) Floor rubber pads 1
2 941100100001  |#R£TM8X12-8.8 Screw M8x12-8.8 4
3 252118021016 | EZF MR (20074) Anti-skid pedal 1
4 253618011001 |RTHARIFS Floor welding (front) 1
5 253618011002 |fFHIIRIES Floor welding (rear) 1
6 255018021006 | £ ZE#R Anti-skid pedal 1




253698501019 /& £ #/HYDRAULIC

B&/No $RE3/SN &% Name Hl/qQry #iE/Remark
1 253623521008 ;&% & 56k (90°)8-L800-15C-24° Hydraulic Tube Assembly (90°)8-L800-15C-24° 1
2 253623521007 | ;& & S5 AL (1)8-L650-15C-24° Hydraulic Tube Assembly 8-L650-15C-24° 1
3 251223510003  |#E3L(BIEZ)6-G1/4—M14x1.5-24° Connector (lock bend)6-G1/4 M14X1.5-24 © 2
4 251223520007 | H3L(1H)6-G1/4—M14x1.5-24° Connector (straight)6-G1/4 M14X1.5-24 ° 2
5 253623521005 | 7& & & A(90°)10-L2300-15C-24° Hydraulic Tube Assembly (90°)10-L2300-15C-24° 1
6 253623521006 | & S5 AR (90°) 10-L2050-15C-24° Hydraulic Tube Assembly (90°)10-L2050-15C-24° 1
7 282323520008  |$#3L (81 %)10-M20x1.5-M16x1.5-24° Connector (lock bend) 10-M20X1.5-M16X1.5-24° 3
8 255023510008  |$#L(81{EZ)11-M20x1.5-0 Connector (lock bend)11-M20x1.5-0 1
9 253623521011 | ;& EE 5 A%(90°)8-11250-15C-24° Hydraulic Tube Assembly (90°)8-L1250-1SC-24° 1
10 253623521010 | & S5 A1(90°)8-L700-15C-24° Hydraulic Tube Assembly (90°)8-L700-15C-24° 1
11 253623521009  |;& EE 5 AY(H)8-L500-15C-24° Hydraulic Tube Assembly 8-L550-15C-24° 1
12 253623521010  |;&EE 2 A(90°)15-1950-25C-24° Hydraulic Tube Assembly (90°)15-L950-25C-24° 1
13 253623521001 |ELHERE (F) Return oil hose (behind) 1
14 251223520035 | #ESL(B{EZ)12-61/2-M22x1.5-24° Connector (lock bend)12-G1/2-M22X1.5-24° 1
15 950800200002 | tA4E3R Pump 1 25C
15 253723512006 |55 Pump 1 32C
16 255023510005 | #3K (546 Z)25-61-032 Joint (to bend)25-G1-®32 1
17 911000600006 | WE§#QC/T390-(40-45) Hose hoops QC/T390-(40-45) 2
18 256523520013 | e 2(IR ) Rubber hose (oil absorption) 1
19 900200401001 | [El#ARE23x5 Return oil hose 23X5 2560
20 911000600003  |MEFEQC/T390-(22-26) Hose hoops QC/T390-(22-26) 2
21 911000600004 | MEfEQC/T390-(34-38) Hose hoops QC/T390-(34-38) 4
22 253623511020  |SMEELRITIRES External oil return filter 1
23 253623521002 |ELHERE () Return oil hose (front) 2
2 255023520033 | #3L(1H)8-M20x1.5-M16x1.5-24° Connector (straight) 8-M20X1.5-M16X1.5-24° 6
25 251223510012 | 3L (=38)7-2xM14x1.5-M16x1.5-24° Connector (tee)7-2XM14X1.5-M16X1.5-24° 2
26 282323520007 _ | SK(8{%E Z)12-M20x1.5-M22x1.5-24° Connector (lock bend)12-M20x1.5-M22x1.5-24° 1
27 253623521012 | i [ & &5 A%(90°)10-L1320-15C-24° Hydraulic Tube Assembly (90°)8-L1320-15C-24° 1
28 282323520007 _ | SK(8%E Z)12-M20x1.5-M22x1.5-24° Connector (straight)15-M20X1.5-M22X1.5-24° 1
29 251223520034 | #5L({8)8-2xM16x1.5-24° Connector (straight)-2xM16X1.5-24° 1
30 253623521013 | HSL (B2 Z)6-M12x1.5-M14x1.5-60° !

Connector (lock benﬂ! 6-M12X1.5 - M14X1.5 -60°




253698501019 /& £ #/HYDRAULIC

FR/NO 4RE3/SN &% Name #H/ary 4i2/Remark
31 251223520030 | #£3L(18)15-M22x1.5-M22x1.5-24° Connector (straight)15-M22X1.5-M22X1.5-24° 1
32 251223520034  |$%3L(E)8-2xM16x1.5-24° Connector (straight)8-2XM16X1.5-24° 2




253698501020 % 2 ¥ &) B J R (= H)/MULTI-WAY REVERSING VALVE CONTROL(TWO)

B&/No 4RID/SN Name #H/ary %it/Remark
1 256824511002 | % B&HE (2BXEBREIRZSX) Multi way valve (two) solenoid valve 1
2 910100400006 | &2 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007  |5% & #EGB93-10 Spring washer GB93-10 8
4 910400100007 | EIGBI7.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 | £4#B4.75x20-c1B Pin B4.75x20-c1B 4
6 910600600011 | FF[I44GBI1-2x12 Cotter pin GB91-2x12 4
7 252124520002 |3 Z2(i@#T) Support (stem) 1
8 910100300037  [#842GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007  |#%/2GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009  |# EiHD16x168 With trunnion ©16x168 1
11 910400500005 | 5% & # B GB93-6 Spring washer GB93-6 1
12 910200200032 (484 GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | FARER(EF) Handle ball(lift) 1
14 253524520009 | FARER(AAY) Handle ball(tilt) 1
15 253624511002 |#BAFTIRE (EF) Joystick welding(lifting) 1
16 253624511003 | AFFIEE (HiRY) Joystick welding(tilt) 1
17 940500100006 | & & ED16xD18x15-5F-1 Composite set ©16xd18x15-SF-1 4
18 256824520003 | EREHT Connecting rod 2
19 910300100006  |#%3GB6170-M8-10 Nut GB6170 M8-10 2
20 255025020003 [k joint 2
21 253524520014 | XZL(TTRRFX) Bracket (travel switch) 2
2 255024520028 | $HED29xD16x38 Shaft sleeve®29xD16x38 2
23 255098514001  |EBHIEIDC24V Solenoid valve DC24V 1




253698501021 % 3 # 7 Bl 4 (= B)MULTI-WAY REVERSING VALVE CONTROL(THREE)

18

B&/No 4RID/SN &% Name #H/ary %it/Remark
1 256825011002 | % & HE (3BXEBRLIRZSX) Multi way valve (three) solenoid valve 1
2 910100400006 | &2 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007  |5% & #EGB93-10 Spring washer GB93-10 8
4 910400100007 | EIGBI7.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 | £4#B4.75x20-c1B Pin B4.75x20-c1B 6
6 910600600011 | FF[I44GBI1-2x12 Cotter pin GB91-2x12 6
7 252124520002 | 52 (IR4T) Support (stem) 1
8 910100300037  [#842GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007  |#%/2GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009  |# EiHD16x168 With trunnion ©16x168 1
11 910400500005 | 5% & # B GB93-6 Spring washer GB93-6 1
12 910200200032 (484 GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | FARER(EF) Handle ball(lift) 1
14 253524520009 | FARER(AAY) Handle ball(tilt) 1
15 253525020002 | FHRER(RE1) Handle ball(belonging to 1) 1
16 253624511002 | BMIFIEE (B2F) Joystick welding(lifting) 1
17 253624511003 | #RIFTIR S (fAFY) Joystick welding(tilt) 1
18 253625011004 |#RAHTEE(BEL) Joystick welding(tool1) 1
19 940500100006 | & & ED16xD18x15-5F-1 Composite set®16x®18x15-SF-1 6
20 256824520003 |JEEIT Connecting rod 3
21 910300100006  |#%2GB6170-M8-10 Nut GB6170 M8-10 3
22 255025020003 [k joint 3
23 253524520014 | XZL(TTRRFX) Bracket (travel switch) 3
24 255023520033 | $%3L(1H)8-M20x1.5-M16x1.5-60° Joint (straight) 8-M20x1.5-M16x1.5-60° 2
25 255024520028 |3 EQ29xD16x38 Shaft sleeve D16xD29x38 1
26 255098514001 | eB BIAIDC24V Solenoid valve DC24V 1




253698501022 % 2 ¥ &) B J MR (9HE)MULTI-WAY REVERSING VALVE CONTROL(TOUR)

15

F5/NO REIB/SN E3: ] Name #l/Qry 4i2/Remark
1 256825511002 | % B&HE (4BXEBREIRZSX) Multi way valve (four) solenoid valve 1
2 910100400006 | &2 GB5786-M10x1.25x40-8.8 Bolt GB5786-M10x1.25x40-8.8 4 CELR
3 910400500007  |5% & #EGB93-10 Spring washer GB93-10 8
4 910400100007 | EIGBI7.1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 | £4#B4.75x20-c1B Pin B4.75x20-c1B 8
6 910600600011 | FF[I44GBI1-2x12 Cotter pin GB91-2x12 8
7 252124520002 | 3 Z2(if4F) Support (stem) 1
8 910100300037  [#842GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 4
9 910300100007  |#%/2GB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009  |# EiHD16x168 With trunnion ©16x168 1
11 910400500005 | 5% & # B GB93-6 Spring washer GB93-6 1
12 910200200032 (484 GB70.1-M6x10-8.8 Screw GB70.1 M6x10-8.8 1
13 253524520010 | FARER(EF) Handle ball (iift) 1
14 253524520009 | FARER(AAY) Handle ball (tilt) 1
15 253525020002 | FHRER(RE1) Handle ball (belonging to1) 1
16 253525520002 | FHHER(BE2) Handball (belonging to 2) 1
17 253624511002  |{RUFTIZE (T Joystick welding (lifting) 1
18 253624511003 |G A (HiRY) Joystick welding (tilt) 1
19 253625011004 |#RIFTIEE(REL Joystick welding (tool 1) 1
20 253625511005 [RUITFIES(BE2) Joystick welding (kit 2) 1
21 940500100006 | £ AED16xD18x15-5F-1 Composite set ®16xD18x15-SF-1 8
22 253624520003 |JEHEIT Connecting rod 4
23 910300100006  |#%2GB6170-M8-10 Nut GB6170 M8-10 4
24 255025020003 |3k joint 4
25 253524520014 | 2B(13EEF %) Bracket (travel switch) 4
26 255023520033 | 3L ([H)8-M20x1.5-M16x1.5-60° Joint (straight)8-M20x1.5-M16x1.5-60° 4
27 255098514001 |3 DC24V Solenoid valve DC24V 1




253698501023 4% 144 % ¥ & % #/WORK TANK INSTALLATION AND INSTALLATION

B&/No 4RID/SN &% Name #H/ary %it/Remark
1 281219021011 [AREDAL Qil ruler plug assembly 1
2 253719011002 |FEZIFE Lid welded 1
3 255019020013 (% £ %204x134x1.5-R Gasket 204x134x1.5-R 1 24.10
4 255019010004 | 3R Mesh filter 1
5 253719011001 |;HFEIRE Tank welding 1
6 253519010005 (PO 83HS0403 Breather 1
7 255019020015 | fk;HZEM20x1.5 Drain plug M20x1.5 1
8 910400100006 |3 £ EGBY7.1-8-200HV Washer GB97.1-8-200HV 8
9 910400500006 | 5% & # B GB93-8 Spring washer GB93-8 8
10 910100300022  |#24£GB5783-M8x20-8.8 Bolt GB5783 M8x20-8.8 8




253698501024 % § % &/FRAME ASSEMBLY

F5/NO REIB/SN E3: ] Name #l/Qry 4i2/Remark
1 253621511001 | FZRIZE(25C) Frame welded 1 25C
1 253721511001 |&FZRIFE(32C) Frame welded 1 32C
2 253621511004 |F=HRIFE(%X) Cover plate welding (left) 1
3 910400200004 | KHFE|GB96.1-10-200HV Washer GB96.1-10-200HV 3
4 910400500007 |3 & EGBI3-10 Washer GB93-10 9
5 910100300037  [#842GB5783-M10x30-8.8 Bolt GB5783 M10x30-8.8 3
6 253621511009  |{FRFVEE Instrument frame welding 1
7 940801500001  |M6+ 4R nut M6 4
8 253621511006 | EARIEA(H) Cover plate welding (right) 1
9 941100100009  |##£TM6x12-8.8 Screw M6x12-8.8 7
10 253621521081  |#FLESB-35 Bushing 1
11 253621511031 |FAEM24 Bushing 5
12 253621521084  |#FLESB-50 Bushing 1
13 253621521087 | =Bl IR (45 ES) Battery damping pad (lead acid) 4
14 910200400017  |#8%]GB70.3-M6x16-8.8 Screw GB70.3 M6x16-8.8 8

15 910600700041 | £4#3GB882-B16x120x4 Pin GB882-B16x120x4 2
16 910600600023 | FF 01 £4GBI1-3x40 Split pin GB91-3x40 2
17 910200200075  |4%£TGB70.1-M10x20-8.8 Screw GB70.1 M10x20-8.8 6
18 910400100007 | F £ |GB97.1-10-200HV Washer GB97.1-10-200HV 6
19 253621521097 |ERiRPRAISZZE Battery limit bracket 2
20 940400400002 | #RFEIRFM8-(2-4) Nut M8-t(2-4) 3
21 941100100001  |#R£TM8X30-8.8 Screw M8x30-8.8 4
22 253621511007 |EMRES Left side plate welding 1 25C
22 | 253721511007 [£EWIRES Left side plate welding 1 s2¢
23 253621521095 | IPRATSZ #¥HR Side door limit support plate 2
24 253621521088 | B ks Sealing strip 2
25 253621521096 |5 #l3FHR Motor guard 1
26 253621511008  [HIFES Right side plate welding 1 25C
26 253721511008 | A{URES Right side plate welding 1 32C
27 251222021078 |7 3ESKT-30 Stopple(SKT-30) 2
28 253621521080 |54 EEEMR(K) 1

Wire guard sleeve fixing plate (large




253698501024 % § % &/FRAME ASSEMBLY

FR/NO

YRE3/SN

&%

Name

#H/ary

4i2/Remark

29

253621521089

BAILER

Motor hole cover




2536985010254 T8 & ¥ &/TOP GUARD ASSEMBLY

B&/No 4RID/SN &% Name #H/ary %it/Remark
1 256822021029 (A KRATRZR(30QRER) Right headlamp bracket(30Q) 1
2 910400100006 | FHE|GB97.1-8-200HV Washer GB97.1-8-200HV 4
3 910400500006 | 5% & # B GB93-8 Spring washer GB93-8 6
4 910200200057  |#%£]GB70.1-M8x20-8.8 Screw GB70.1 M8x20-8.8 6
5 256822021030 | EKATX 2R (300% % 3) Left headlamp bracket(30Q) 1

6 253622011001 (FTRLES The top guard is welded together 1 25C
5 6 6 253722011001 |FTRZRIRE The top guard is welded together 1 32
7 255022020002 |[HFE _(REE) Protective cover 2 1
8 255056510001 |fFHEFFFX Back handle 1
9 910400500005 |35 0B GBI3-6 Spring washer GB93-6 2
10 910200200036  |#8£] GB70.1-M6x20-8.8 Screw GB70.1 M6x20-8.8 2
11 252022020050 |FEERIEAELLHE Protective tape 1
12 255022020004 | RATH Protective tape 2
13 255022020001 | E—(REE) Protective cover 1 1
14 910400100008 | F £ [|GB97.1-12-200HV The flat washer GB97.1-12-200HV 4
15 910400500008 | 3% &4 EGBI3-12 Spring washer GB93-12 8
16 910200200098  |#%£]GB70.1-M12x30-8.8 Screw GB70.1 M12x30-8.8 4
17 253522020024 | #L3E30 Cover 30 4
18 255022020029 [{EF Handle 1
19 910400200005 | K E|GBI6.1-12-200HV Big washer GB96.1-12-200HV 4
20 910100300051 | #§42GB5783-M12x35-8.8 Bolt GB5783 M12x35-8.8 4
25369850103 14444/ TILT CYLINDER-25C
BE/No 4RE/SN Name EX: 3 #&/ary %YE/Remarks
A 253620510001  [Oil cylinder(TL)D70x®32x121(6/8) SHEL(TL)O70xD32x121(6/8) 1 H=<3700,Left
A 253620510002 | Oil cylinder(TL)®70x®32x103(6/6) SHEL(TL)D70xD32x103(6/6) 1 3700<H<5000, Left
A 253620510003 | Oil cylinder(TL)®70xd32x78(3/6) SHEL(TL)D70xD32x78(3/6) 1 5000<H,Left
A 253620510004 | Oil cylinder(TR)®70x®32x121(6/8) SHEL(TR)O70x®32x121(6/8) 1 H<3700,Right
A 253620510005 | Oil cylinder(TR)®70x®32x103(6/6) SHEL(TR)D70xD32x103(6/6) 1 3700<H<5000,Right

A A 253620510006  [Oil cylinder(TR)D70xD32x78(3/6) SHEL(TR)O70xD32x78(3/6) 1 5000<H,Right
B 252198510006  |Seal kits (tlited cylinder) FHHEERE (MR 2
1 B 1 A Grease mouth 71/8 EER Bl z1/8 2
9/© 2 A Earring B 2
'lzlig | 3 A Bearing GE30ES £ T5 4l GE30ES 2
13—$ 11/$ 4 A Circlip 47 P4Bl47 2
= ﬁ 5 A Nut M14 1RFM14 2
14} 157 6 A Washerl4 EX 2
1;@ 17/d> 7 A Bolt M14x55 BIEM1455 2
1 8 A Piston body assembly EEEDA 2
- 9 A Yx seal ring VB HE 2
LN T 1 K@T 10 A Support ring FARIFD63x20x2.5 2
; ] 11 A Dust ring 4 2
1 . 1§ 12 A Circlip 52 B2 2
T 13 A Circlip 48 2
g\@ 14 A Catch 48x30x3 4 1 48x30x3 2
1 15 A Useal ring 48x30x10 UREHE 2
16 A Guide sleeve SEaE 2
0 17 A 0 seal ring 63x3.1 OREHEA 2
18 A Bearing 3025 M 473025 2
19 A Cylinder barrel assembly HL{E S 2
20 A Bearing 3040 M 473040 2




25369850103 14%4%i%42/TILT CYLINDER-32C

F&/No 4REB/SN Name £ %i/ary|  &@/Remarks
A 253720510001 | Qil cylinder(TL)®80xd35x121(6/8) JEL(TL)P80xP35x121(6/8) 1 H=3700,Left
A 253720510002 | Ol cylinder(TL)P80xP35x103(6/6) Ji T (TL)®BOXD35x103(6/6) 1 3700<H<5000,Left
A 253720510003 | Oil cylinder(TL)®80xd35x70(3/5) JEL(TL)P80xP35x70(3/5) 1 5000<H,Left
A 253720510004 |Qil cylinder(TR)®80x®35x121(6/8) il (TR)D80XD35x121(6/8) 1 H<3700,Right
A 253720510005 | Qil cylinder(TR)®80xP35x103(6/6) JEL(TR)®80xP35x103(6/6) 1 3700<H=<5000,Right
A 253720510006 | Qil cylinder(TR)®80x$35x70(3/5) HFL(TR)P80xP35x70(3/5) 1 5000<H,Right
B 256198510006 | Seal kits (tlited cylinder) BB AL (FURHEL) 2
1 A Grease mouth 71/8 B BIEMz1/8 2
2 A Earring Hif 2
3 A Bearing GE30ES %54 GE30ES 2
4 A Circlip 47 4 E47 2
5 A Nut M14 12EM14 2
6 A Washer14 14 2
7 A Bolt M14x55 242 M14x55 2
8 A Piston body assembly EEERR 2
9 A Yx seal ring VB HE 2
10 A Support ring X IKIFD6E3x20x2.5 2
11 A Dust ring e 2
12 A Circlip 52 452 2
13 A Circlip JUE 2
14 A Catch 48x30x3 4 48x30x3 2
15 A Useal ring 48x30x10 VBRI 2
16 A Guide sleeve SHE 2
17 A 0 seal ring 63x3.1 OHEHE 2
18 A Bearing 3025 AT 73025 2
19 A Cylinder barrel assembly LR 2
20 A MBS #3040 2

Bearing 3040




253698501032 % X/Fork

B&/No 4RTE/SN Name 2% #H;/Qry £&¥E/Remarks
940100100008  [Fork 120x40x1070 I TTAR! 55 X 120x40x1070 2 ‘B&/nc.1-2
940100100010  [Fork 120x40x1150 T AR! BT X120x40x1150 2 25C
940100100009  |Fork 120x40x1220 I TTAR! 55 X 120x40x1220 2 25C
940100100011  [Fork 120x40x1370 T AR! 5T X120x40x1370 2 25C
940100100012  [Fork 120x40x1520 FEE T AR 7 W 120x40x1520 2 25C
940100100030  [Fork 120x40x1820 9 T AR! 57 X 120x40x1820 2 25C

A 940100100037  |Fork 120x40x1100 HEHITTAR! 55 X 120x40x1100 2 25C
940100100036  |Fork 120x40x920 9 T AR! 57 .120x40x920 2 25C
940100100044  (Fork 120x40x1970 HEHITTAR! 55 X 120x40x1970 2 25C
940100100046  [Fork 120x40x1670 T AR! 57 X120x40x1670 2 25C
940100100121  [Fork 120x40x1200 HEHI TTAR! 55 X 120x40x1200 2 25C
940100100135  [Fork 120x40x1000 £ IT ABY 55 . 120x40x1000 2 25C
940100100136  [Fork 120x40x1600 HEHITTAR! 57 ¥ 120x40x1600 2 25C
940100100013  |Fork 125x45x1070 40 AR B¢ ¥ 125x45x1070 2 ‘aa&/inc.1-2
940100100014  |Fork 125x45x1150 AR 57 ¥ 125x45x1150 2 32C
940100100015  |Fork 125x45x1220 AR BT ¥125x45x1220 2 32C
940100100016  |Fork 125x45x1370 AR 57 X 125x45x1370 2 32C
940100100017  |Fork 125x45x1520 AR BT ¥ 125x45x1520 2 32C

A 940100100035  |Fork 125x45x1970 AR 57 X 125x45x1970 2 32C
940100100039  |Fork 125x45x1820 AR BT ¥ 125x45x1820 2 32C
940100100041  |Fork 125x45x1670 AR 57 ¥ 125x45x1670 2 32C
940100100088  |Fork 125x45x920 I IARY 55 X 125x45%920 2 32C
940100100102  |Fork 125x45x2200 HEHIAR! 57 ¥ 125x45%2200 2 32C
940100100101  [Fork 125x45x2440 I ARY 55 X 125x45%2440 2 32C
940100100122  |Fork 125x45x1200 AR 57 ¥ 125x45x1200 2 32C

1 A Fork body BRIE 2 A

2 253098514101  |Lift pin assembly RS 2




2536985010337%-25C (=44 A W)/Mast (three stage full free lift)-25C

B&/No 4RTE/SN Name 2% #H;/Qry £&¥E/Remarks

1 910100200012 | Bolt GB5785-M14x1.5x70-8.8 242 GB5785-M14x1.5x70-8.8 4

2 910400500009 | Washer GB93-14 BEPEGBI3-14 4

3 256844021014  [Bearing cover XEE 2

4 254144020063  |Bearing bush 2R EL 2

5 911200100004 | Oil Cup JB7940.1-M10x1 sH#RIB7940.1-M10x1 2

6 253644511041  |Outer mast 3600 SHI2UES 3600 1 H=3600
6 253644511042 | Outer mast 4000 SMIZRIZE 4000 1 H=4000
6 253644511043 |Outer mast 4350 SHIZUES 4350 1 H=4350
6 253644511044 | Outer mast 4500 SMIZRIZE 4500 1 H=4500
6 253644511045  |Outer mast 4800 SHIZUES 4800 1 H=4800
6 253644511046 | Outer mast 5000 SHIZRIZE 5000 1 H=5000
6 253644511047  |Outer mast 5500 SHI2ES 5500 1 H=5500
6 253644511048  |Outer mast 6000 SHIZRIFE 6000 1 H=6000
6 253644511049  |Outer mast 6500 SHI2ES 6500 1 H=6500
7 255044010057 | Axle ®30x82 5 EL i ®30x82 2

8 910400500007  |Washer GB93-10 # 5 1 EGB93-10 16

9 910100300035  [Bolt GB5783-M10x20-8.8 %42 GB5783-M10x20-8.8 4

10 253644513001  |Middle mast 3600 T 1EEE 3600 1 H=3600
10 253644513002 | Middle mast 4000 I I2E S 4000 1 H=4000
10 253644513003  |Middle mast 4350 PR S 4350 1 H=4350
10 253644513004  [Middle mast 4500 IIZES 4500 1 H=4500
10 253644513005 | Middle mast 4800 thi T2 2 4800 1 H=4800
10 253644513006 | Middle mast 5000 HiT12E S 5000 1 H=5000
10 253644513007  Middle mast 5500 hIT2IES 5500 1 H=5500
10 253644513008 | Middle mast 6000 FIIEIEE 6000 1 H=6000
10 253644513009 | Middle mast 6500 FIIZIES 6500 1 H=6500
11 253644520020  |washer 0.2 BE 2 6 b
11 253644520021  |washer 0.5 BE 5 6 FERAC
1 253644520015 | Washer 045x®36x1 HEO45xD36x1 6 A
12 940200100051 |Roller ®108.2xD35x25 FRCD108.2xD35x25 4 ML
12 940200100052 | Roller ©108x®35x25 R D108xP35X25 4 i




2536985010337%-25C (=44 A W)/Mast (three stage full free lift)-25C

B=/NO 4REE/SN Name 2% #H&//Qry #&¥E/Remarks
12 940200100050  Roller ©107.5xD35x25 FRED107.5xD35x25 4 SERC
13 253644512001 | Inner mast 3600 RITTEEE 3600 1 H=3600
13 253644512002 | Inner mast 4000 R IZ2E4 4000 1 H=4000
13 253644512003 | Inner mast 4350 A 222 S 4350 1 H=4350
13 253644512004  |Inner mast 4500 AITZIES 4500 1 H=4500
13 253644512005  |Inner mast 4800 NI 13EE 4800 1 H=4800
13 253644512006  |Inner mast 5000 M IZRIEE 5000 1 H=5000
13 253644512007  [Inner mast5500 MITJZIES 5500 1 H=5500
13 253644512008 | Inner mast 6000 MIZRIZE 6000 1 H=6000
13 253644512009  |Inner mast 6500 MITTZIES 6500 1 H=6500
14 940200100047  |Roller ®104.5x35x25 FIRECD104.5xD35x25 4 JERC
14 940200100048  |Roller ®104.5x®35x25 F R 0104.7xD35x25 4 AL
14 940200100049  |Roller ®105xD35x25 FRCO105xD35%25 4 ML
15 253644520132 |Adjusting pad t=0.2 BB [t=0.2 4 b
15 253644520133 |Adjusting pad t=0.5 BB Rt=05 4 AT
15 253644520134 | Adjusting pad t=0.8 B Ft=08 4 b
16 253644520011  |Base plate BR 4




2536985010341 1L £% (=44 & ¥)/Mast lifting pipeline(three stage full free lift)-25C

=1

FF&/No HB/sN Name &% #H/ary £&¥E/Remarks
1 910100100048 | Bolt GB5782-M12x50-8.8 #2128 GB5782-M12x50-8.8 1
2 910400500008 |Spring washer gh93-12 ERHDBEGBII12 i
3 910400100008 |Flat washer GB97.1-12-200HV T3 [EGB97.1-12-200HV 1
4 256844520021 | Hose baffle BEER 1
5 255044520096  |Pulley ©120x36 (single slot) FBHD120x36(518) 1
6 255044520081  [Bushings (shoulder)®20x®13x28 HE(H/B)020x013x28 1
7 253644519301 |Hydraulic hose assembly 15-L1920-25C-24° & 2 AL (E)15-11920-25C-24° 1 H=3600
7 253644519302  [Hydraulic hose assembly 15-12070-25C-24° TREE 2 AL(H)15-12070-25C-24° 1 H=4000
7 253644519303  |Hydraulic hose assembly 15-L2220-25C-24° S 2 A(E)15-12220-25C-24° 1 H=4350
7 253644519304 |Hydraulic hose assembly 15-12320-25C-24° R 2 AL(E)15-02320-25C-24° 1 H=4500
7 253644519305  |Hydraulic hose assembly 15-L2520-25C-24° HEE 2 A(1E)15-12520-25C-24° 1 H=4800
7 253644519306 |Hydraulic hose assembly 15-12670-25C-24° R 2 A(E)15-12670-25C-24° 1 H=5000
7 253644519307 | Hydraulic hose assembly 15-13020-25C-24° £ &5l (H)15-13020-25C-24° 1 H=5500
7 253644519308 [Hydraulic hose assembly 15-13420-25C-24° TR E AL (E)15-13420-25C-24° 1 H=6000
7 253644519309  |Hydraulic hose assembly 15-13920-25C-24° S 2 A(E)15-13920-25C-24° 1 H=6500
8 950400600006 | Connector 15-M22x1.5-M22x1.5-24° 3L (PR BE)15-M22x1.5-M22x1.5-24° 1
9 253644520019  [Joint over board LR 1
10 910400100006 | Flat washer GB97.1-8-200HV 3B GBY7.1-8-200HV 5
11 910400500006 |Spring washer GB93-8 W E# [BGBI3-8 S
12 910100300022 |Bolt GB5783-M8x20-8.8 #8242 GB5783-M8x20-8.8 3
13 253644519002  [Hydraulic hose assembly 15-L590-25C-24° TR E S A(E)15-1590-25C-24° 1
14 910100300020 |Bolt GB5783-M8x16-8.8 4242 GB5783-M8x16-8.8 2
15 950401100004 | Connector (lock bend) 15-2xM22x1.5-24° L (BB Z-0R)15-2xM22x1.5-24° 1
16 252144519002 [Tee welded (20Q) =BIES(20Q) 1
17 251223520030 | Connector15-M22x1.5-M22x1.5-24° T 5L()15-M22x1.5-M22x1.5-24° T
18 910800100040 |O - onner 24x2.4 OfsE-4124x2.4 1
19 950700300007 |The speed limit valve XSF-F16L-48 PBRIEEXSF-F16L-48 1
20 251244529004  [Hydraulic hose assembly (90°)15-L800-25C-24° TREE 2 A%(90°)15-L800-25C-24° (RN L [ 4P) 1
21 253644529005  [Steel tube limit plate MEPRAIR 1
22 253644519005  [Hydraulic hose assembly (90°)15-L700-25C-24° HREE 2 A(90°)15-L700-25C-24° 1
23 251244529002  |Connector (lock bend) 12-M27x2-M22x1.5-24° L (BB Z)12-M27%2-M22x1.5-24° 1




2536985010341 1L £% (=44 & ¥)/Mast lifting pipeline(three stage full free lift)-25C

BF/NO 4RE/SN Name 2% #H&//Qry %&¥E/Remarks
24 950400200005  |Connector(turn) 15-2xM22x1.5-24° 1834 (F51%)15-2xM22x1.5-24° 1
25 251223520122 | Connector12-M20x1.5-M22x1.5-24° $%3L(18)12-M20x1.5-M22x1.5-24° 1
26 950400100002  [Connector 12-2xM16x1.5-24° 3L (B 1#E)12-2xM16x1.5-24° 1
27 253644529001 | Hydraulic hose assembly 15-L370-25C-24° 7 2 (8)15-1370-25C-24° 1
28 253644519003  |Welding of intermediate cylinder transition steel pipe FEIDENERS 1
29 256898520001  |explosion-proof valve RhiRIE 1
30 255044020043 |Clamp 13 +§E13 6
31 921600400001 |4 x250 tie HL#H4x250 6
32 255044020042 |clamp ER 4
33 255044020118  [Connector (tee) #3L(=i8) 1




253698501035% X% (=44 k) /Fork carrier(three stage full free)-25C

BF/NO 4RE/SN Name 2% #H&//Qry %&¥E/Remarks
1 253640510001 |Load backrest welding(1040x986) 4512212 5(1040%986) 1
2 910400100009 | Washer GB97.1-14-200HV S [E1GB97.1-14-200HV 8
3 910400500009 |Washer GB93-14 HEL[EGBI3-14 8
4 910100300062 | Bolt GB5783-M14x30-8.8 #242GB5783-M14x30-8.8 8
5 910100300020 | Bolt GB5783-M8x16-8.8 $242GB5783-M8x16-8.8 2
6 910400500006  [Spring Washer GB93-8 P EGBI3-8 2
7 253638020301  |Roller cover RICES 2
8 910100300041  [Bolt GB5783-M10x50-8.8 $242GB5783-M10x50-8.8 4
9 910400500007  |Washer GB93-10 HELEGBY3-10 8
10 910400100007 ~ (Washer GB97.1-14-200HV S 2 [E1GB97.1-10-200HV 8
11 940200200005  [Side roller ® 42 - CD = 68 MR D42-CD=68 2
12 255038020008  |Adjusting sleeve BEE 4
13 255038020009  |Adjustable pad LEEE 12
14 253644520020  |Washer ©45x®36x0.2 B O45xD36x0.2 6 b
14 253644520021  |Washer ©45xD36x0.5 B D45xD36x0.5 6 ML
14 253644520015  |Washer ©45x®36x1 B Oa5xD36x1 6 b
15 940200100047 | Main roller ®104.5x®35x25 FRCD104.5xD35x25 6 ML
15 940200100048 [ Main roller ®104.7x®35x25 F R 0104.7x035x25 6 AL
15 940200100049  |Main roller ®105x®35x25 FREO105xD35%25 6 ML
16 253638013001 | Assembly drawing of fork rack welding & RIS E (= B2 EIERI 1281040) 1




2536985010364 B A £ % % % (=4 4 § b)/Side shifter and pipeline installation(three stage full free)-25C

BF/NO 4RE/SN Name 2% #H&//Qry %&¥E/Remarks
1 253630520904  |Middle cylinder rubber tube cover hEIREIFS 1
2 910100100060 | Bolt GB5782-M12x120-8.8 $%42GB5782-M12x120-8.8 1
3 910400100008 | Washer GB97.1-12-200HV 2 [B|GB97.1-12-200HV 2
4 253630520906 | Stent E ] 2
5 910400200005 | Washer GB96.1-12-200HV K EIGBY6.1-12-200HV 2
6 253631020021  [Bush ©20xD13x74 T E020x013x74 1
7 940500100019  [Bush ®20xD13x74 £ 5 E020xD23x20-SF-1 2
8 910100300020 (Bolt GB5782-M12x120-8.8 $242GB5783-M8x16-8.8 6
9 910400500006 ~ |Washer GB93-8 B E R EGBY3-8 10
10 910400100006  Washer GB97.1-8-200HV S [E1GB97.1-8-200HV 10
11 910400500008  |Washer GB93-12 HE L EGBI3-12 2
12 910300100008  |Nut GB6170-M12-10 $23GB6170-M12-10 1
13 253631020020  |Pulley ©104x76 BE0104x76(PAEK) 1
14 910100100072  [Bolt GB5782-M16x60-8.8 $242GB5782-M16x60-8.8 1
15 910400500010  |Spring Washer GB93-16 HERE 1
16 253644520012  |Middle cylinder chain baffle FRELHESR IR 1
17 253645220011  |Cylinder head HISL 2
18 910100300023  [Bolt GB5783-M8x25-8.8 $242GB5783-M8x25-8.8 2
19 910100300027  [Bolt GB5783-M8x45-8.8 %42 GB5783-M8x45-8.8 2
20 255028520035 | Pipe press fixedly piank ERBIER 2
21 255028520034  [Rubber pipe lump REBEER 4
2 253630510001 | Intermediate cylinder rubber tube transition frame chET B e 1
23 253644520004  [Embrace hoop jafE 2
24 910400100007  (Washer GB97.1-10-200HV 2 [8)GB97.1-10-200HV 2
25 910400500007 | Washer GB93-10 5P EE B GBI3-10 2
26 910100300036 _ |Bolt GB5783-M10x25-8.8 $R12GB5783-M10x25-8.8 1
27 910100300050 | Bolt GB5783-M12x30-8.8 242 GB5783-M12x30-8.8 1
28 910100100048 | Bolt GB5782-M12x50-8.8 $R12GB5782-M12x50-8.8 1
29 256844520021 | Hose baffle BRER 1
30 255030520020  [pulley ®120x42 B 0120x42(FRAE) 1
31 255030520023  [Bush HEL




2536985010364 B & 3£ R (=4 £ & h)/Side shifter and pipeline installation(three stage full free)-25C

BFE/No {RE/SN Name 2% H&/ary %¥E/Remarks
32 251328520704  [Hydraulic hose assembly 10-.2220-15C-24° 0 52 () 10-12220-15C-24° 2 H=3600
32 253630520106 | Hydraulic hose assembly 10-L2330-1SC-24° SR 59 A ) 10-L2330-15C-24° 2 H=4000
32 251230520716  [Hydraulic hose assembly 10-L2470-15C-24° 0 52 () 10-L2470-15C-24° 2 H=4350
32 251330520702  |Hydraulic hose assembly 10-L2510-15C-24° SR 59 A ) 10-L2510-15C-24° 2 H=4500
32 251230520704  [Hydraulic hose assembly 10-L2610-15C-24° R 5 A()10-L26 10-15C-24° 2 H=4800
32 253630520107  [Hydraulic hose assembly 10-L2680-15C-24° HREE S AL (E)10-12680-15C-24° 2 H=5000
32 251228520701  |Hydraulic hose assembly 10-L2850-15C-24° SR 5 A0 10-L2850-15C-24° 2 H=5500
32 253630520105  [Hydraulic hose assembly 10-L3070-15C-24° HREE S AL (E)10-13070-15C-24° 2 H=6000
32 253630520108  |Hydraulic hose assembly 10-L3320-15C-24° SR S () 10-L3310-15C-24° 2 H=6500
33 251329020701  [Hydraulic hose assembly 10-L2170-15C-24° HREE S AL(E)10-12170-15C-24° 2 H=3600
33 251230520715 [Hydraulic hose assembly 10-L2295-15C-24° SR 5 A8 10-L2295-15C-24° 2 H=4000
33 251230520703  |Hydraulic hose assembly 10-L2410-1SC-24° R S S5 (1) 10-L2410-15C-24° 2 H=4350
33 251230520716  |Hydraulic hose assembly 10-L2470-15C-24° SR 5 A8 10-L2470-15C-24° 2 H=4500
33 253630520104  |Hydraulic hose assembly 10-L2570-15C-24° S S5 AR (1) 10-L2570-15C-24° 2 H=4800
33 251231020702  |Hydraulic hose assembly 10-L2650-15C-24° SR 52 A8 10-L2650-15C-24° 2 H=5000
33 253630520109  |Hydraulic hose assembly 10-L2820-1SC-24° RS S AL(1E)10-12820-15C-24° 2 H=5500
33 282323520029  |Hydraulic hose assembly 10-L3030-15C-24° [ & 5 61 (8)10-13030-15C-24° 2 H=6000
33 253630520110 |Hydraulic hose assembly 10-L3270-1SC-24° RS 2 AL(1E)10-13270-15C-24° 2 H=6500
34 253630520004  [Single attached hose bracket B RESTR 1
35 950400600002  Joint 10-M16x1.5-M16x1.5-24° 3L (FREE25)10-M16x1.5-M16x1.5-24° 1
36 253630510002  |Hose mounting rack RERER 1
37 253630520102  |Hydraulic hose assembly 10-L2020-1SC-24° RS 2 AL(1E)10-12020-15C-24° 2 H=3600
37 253630520201  |Hydraulic hose assembly 10-L2260-1SC-24° SR 5 A8 10-L2260-15C-24° 2 H=4000
37 251330520702  |Hydraulic hose assembly 10-L2510-15C-24° S S5 (1) 10-L2510-15C-24° 2 H=4350
37 251230520704  |Hydraulic hose assembly 10-L2610-15C-24° SR 5 A8 10-L2610-15C-24° 2 H=4500
37 251330520704  |Hydraulic hose assembly 10-L2910-15C-24° SRR 5 () 10-L2910-15C-24° 2 H=4800
37 251330520705 | Hydraulic hose assembly 10-L3210-15C-24° T 52 A4 (1E)10-13210-15C-24° 2 H=5000
37 251331020705  |Hydraulic hose assembly 10-L3950-15C-24° & Sk (1E)10-L3950-15C-24° 2 H=5500
37 253631020105 | Hydraulic hose assembly 10-L4420-15C-24° 77 2 (1) 10-L4420-15C-24° 2 H=6000
37 283327520012  |Hydraulic hose assembly 10-L4880-15C-24° SRR 5 () 10-L4880-15C-24° 2 H=6500
38 251330510004 | Hydraulic steel pipe welding (24°) EENEEE(247) 1




25369850103711% (=& 4 & B)/Mast (three stage full free lift)-25C

1

B&/No 4RTE/SN Name 2% #H;/Qry £&¥E/Remarks
39 256042510004  |Side shiifter assembly1100(LH) SHE NI 281100(LH) 1
39 253542510001  [Side shiifter assembly1100(LD) SH& I 28 1100(LD) 1
39 256042510002 _|side shiifter assembly(CASCADE) MBRSA(EH ) 1
40 910800100042 | Oring 13.6x2.4 OB -5+13.6x2.4 2
41 253642520002 | Hydraulic hose assembly 10-L400-15C-24°-0° B 5 5(E)10-1400-15C-24°-0° 2
42 253630520006 | Hydraulic hose assembly 10-L1070-15C-24° HREE 2 A(E)10-11070-15C-24° 2 1070




253698501038 ft 0¥ % (=4 4 & & )/DOUBLE ADDITIONAL TUBE(three stage full free)-25C

B&/No 4RTE/SN Name 2% #H;/Qry £&¥E/Remarks
1 255031010002  (Pulley support welded 2 BRXRIES2 1
1 255031010001 | Pulley support welded 1 BITIEE 1
2 910400100006 | Washer GB97.1-8-200HV 2 [B|GB97.1-8-200HV 4
3 910400500006 | Washer GB93-8 P EGBI3-8 4
4 910100300022  |Bolt GB5783-M8x20-8.8 $242GB5783-M8x20-8.8 2
5 910401300011  [Circlip GB894.1-20 A% 4 14 ElGB894.1-20 1
6 255031020007  |Pulley ®90x22 B O90x22( £ 1E) 2
7 255031020004 | Axle ®20x70 HEHH020x70 1
8 253631020901  |Hose fixing plate BREBER 1
9 910100300025  [Bolt GB5783-M8x35-8.8 $242GB5783-M8x35-8.8 4
10 255028520035 |Pipe press fixedly piank RER(ER) 4
11 255028520034  |Hose fixing bloke REBEER 8
12 253630520111  [Hydraulic hose assembly 10-L1630-15C-24° & 2L (1E)10-L1630-15C-24° 2 H=3600
12 251230520711  |Hydraulic hose assembly 10-L1870-15C-24° RSB 24 (E)10-L1870-15C-24° 2 H=4000
12 251230520714  [Hydraulic hose assembly 10-L2120-15C-24° & 2 A%(18)10-L2120-15C-24° 2 H=4350
12 251328520704  |Hydraulic hose assembly 10-L2220-15C-24° R 2 A(E)10-L2220-15C-24° 2 H=4500
12 251328520705  [Hydraulic hose assembly 10-L2530-15C-24° & 2K (1) 10-12530-15C-24° 2 H=4800
12 251230520705  |Hydraulic hose assembly 10-L2810-15C-24° R 2 A (E)10-L2810-15C-24° 2 H=5000
12 251331020704  [Hydraulic hose assembly 10-L3550-15C-24° & 2K (1) 10-13550-15C-24° 2 H=5500
12 251228020003  |Hydraulic hose assembly 10-L4050-15C-24° RSB 2 A4 (E)10-L4050-15C-24° 2 H=6000
12 251227520006  [Hydraulic hose assembly 10-L4500-15C-24° & 528 (1) 10-L4500-15C-24° 2 H=6500
13 251331010002 | Hydraulic steel pipe welding(24°) SEENE S A (24°) 1
14 253631020003 | Hydraulic hose assembly 10-L630-15C-24° BEE S (H)10-1630-15C-24° 2
15 950400600002  |Joint (adjoining bend) 10-M16x1.5-M16x1.5-24° £ 3L(FREE25)10-M16x1.5-M16x1.5-24° 4
16 253631010001 | Hose mounting rack BRERER 1
17 253631020103 | Hydraulic hose assembly 10-L2080-15C-24° BB 2 (1H)10-12080-15C-24° 2 H=3600
17 251223520001 |Hydraulic hose assembly 10-L2200-15C-24° [E& 5 1(H)10-12200-15C-24° 2 H=4000
17 253630520106 | Hydraulic hose assembly 10-L2330-15C-24° T EE 2 A(1H)10-12330-15C-24° 2 H=4350
17 253631020202 |y draulic hose assembly 10-L2380-15C-24° R B 5 B () 10-12380-15C-24° 2 H=4500
17 251230520716 | Hydraulic hose assembly 10-L2470-15C-24° & /3 AL(H)10-12470-15C-24° 2 H=4800
17 253630520201 [E& S A (1)10-L2545-15C-24° 2 H=5000

Hydraulic hose assembly 10-12545-15C-24°




253698501038 ft 0¥ % (=4 4 & & )/DOUBLE ADDITIONAL TUBE(three stage full free)-25C

B&/No 4RTE/SN Name 2% #H;/Qry £&¥E/Remarks
17 251330520703  |Hydraulic hose assembly 10-L2710-1SC-24° HEE 2 A(1E)10-12710-15C-24° 2 H=5500
17 251330520704 |Hydraulic hose assembly 10-L2910-15C-24° R & 2 F(E)10-12910-15C-24° 2 H=6000
17 251231020705 |Hydraulic hose assembly 10-L3150-15C-24° R &2 A(E)10-13150-15C-24° 2 H=6500
18 251230520701 |Hydraulic hose assembly 10-L2060-15C-24° R & 2 ([B)10-L2060-15C-24° 2 H=3600
18 251329020701 |Hydraulic hose assembly 10-L2170-1SC-24° HEE 2 A(E)10-12170-15C-24° 2 H=4000
18 251230520715  |Hydraulic hose assembly 10-L2295-15C-24° TREE 2 AL(H)10-12295-15C-24° 2 H=4350
18 251329020702  |Hydraulic hose assembly 10-L2360-15C-24° R EE 2 A (E)10-L2360-15C-24° 2 H=4500
18 253631020104  |Hydraulic hose assembly 10-L2450-15C-24° T S 55 7 (1) 10-L2450-15C-24° 2 H=4800
18 251328520705  |Hydraulic hose assembly 10-L2530-15C-24° R EE 2 A(E)10-12530-15C-24° 2 H=5000
18 251330520703 |Hydraulic hose assembly 10-L2710-15C-24° S 5 A (1) 10-L2710-15C-24° 2 H=5500
18 251330520704  |Hydraulic hose assembly 10-L2910-15C-24° R E 2 () 10-12910-15C-24° 2 H=6000
18 251231020705  |Hydraulic hose assembly 10-L3150-15C-24° R 2 A (E)10-L3150-15C-24° 2 H=6500
19 253630520004 |Single attached hose bracket B RESE 1
20 251328520704 |Hydraulic hose assembly 10-12220-15C-24° 0 52 (1) 10-12220-15C-24° 2 H=3600
20 253630520106 |Hydraulic hose assembly 10-L2330-1SC-24° RS S () 10-12330-15C-24° 2 H=4000
20 251230520716  |Hydraulic hose assembly 10-L2470-1SC-24° SR 5 A8 10-L2470-15C-24° 2 H=4350
20 251330520702 |Hydraulic hose assembly 10-L2510-1SC-24° RS 2 H(H)10-12510-15C-24° 2 H=4500
20 251230520704 | Hydraulic hose assembly 10-L2610-1SC-24° R 24, (E)10-L2610-15C-24° 2 H=4800
20 253630520107  [Hydraulic hose assembly 10-L2680-1SC-24° SRR 2 () 10-L2680-15C-24° 2 H=5000
20 251228520701  |Hydraulic hose assembly 10-L2850-15C-24" 77 2 5 (18)10-L2850-15C-24° 2 H=5500
20 253630520105  [Hydraulic hose assembly 10-L3070-1SC-24° IR & 2 A(E)10-13070-15C-24° 2 H=6000
20 253630520108 | Hydraulic hose assembly 10-L3320-15C-24" 77 & 2 50 (18)10-13310-15C-24° 2 H=6500
21 251329020701  [Hydraulic hose assembly 10-L2170-1SC-24° RS S A(E)10-12170-15C-24° 2 H=3600
21 251230520715 | Hydraulic hose assembly 10-L2295-15C-24" 77 2 A1) 10-12295-15C-24° 2 H=4000
21 251230520703 [Hydraulic hose assembly 10-L2410-1SC-24° RIEE S A()10-12410-15C-24° 2 H=4350
21 251230520716 | Hydraulic hose assembly 10-L2470-15C-24° 7 2 50 (1H)10-L2470-15C-24° 2 H=4500
21 253630520104  |Hydraulic hose assembly 10-L2570-1SC-24° S S 55 AR (1) 10-L2570-15C-24° 2 H=4800
21 251231020702 [Hydraulic hose assembly 10-L2650-15C-24° 25 5 A4 (1) 10-L2650-15C-24° 2 H=5000
21 253630520109  [Hydraulic hose assembly 10-L2820-1SC-24° R 2 4(8)10-12820-15C-24° 2 H=5500
21 282323520029  |Hydraulic hose assembly 10-L3030-15C-24" PR 22 7L ()10-L3030-15C-24° 2 H=6000
21 253630520110  [Hydraulic hose assembly 10-L3270-1SC-24° SRR 2 A(E)10-13270-15C-24° 2 H=6500




253698501038 M 4o ¥ #%(Z 4 4 & & )/DOUBLE ADDITIONAL TUBE(three stage full free)-25C

R =

BFE/No {RE/SN Name 2% H&/ary %¥E/Remarks
2 253631020002  Double rubber tube bracket BHREXR 1
23 910100100048  |Bolt GB5782-M12x50-8.8 $342GB5782-M12x50-8.8 1
24 910400500008  |Washer GB93-12 BEPEGBI3-12
25 910400100008  |Washer GB97.1-12-200HV 2 [B|GB97.1-12-200HV
26 256844520021  [Hose baffle BRE AR
27 255030520020  |Pulley ®120x42 B 0120x42(F0HE)
28 255030520023 |Bush HEL
29 253630520102 | Hydraulic hose assembly 10-L2020-15C-24° 7 5 4 () 10-L2020-15C-24° 2 H=3600
29 253630520201  |Hydraulic hose assembly 10-L2260-15C-24° HREE S A(E)10-12260-15C-24° 2 H=4000
29 251330520702 | Hydraulic hose assembly 10-L2510-15C-24° T 5 4 A () 10-L2510-15C-24° 2 H=4350
29 251230520704 |Hydraulic hose assembly 10-12610-15C-24° TR 5 () 10-12610-15C-24° 2 H=4500
29 251330520704  [Hydraulic hose assembly 10-12910-15C-24° SRR S () 10-L2910-15C-24° 2 H=4800
29 251330520705 |Hydraulic hose assembly 10-13210-15C-24° HREE 5 H()10-13210-15C-24° 2 H=5000
29 251331020705  [Hydraulic hose assembly 10-L3950-15C-24° SRR 5 () 10-L3950-15C-24° 2 H=5500
29 253631020105 |Hydraulic hose assembly 10-L4420-15C-24° TR 5 () 10-14420-15C-24° 2 H=6000
29 283327520012  [Hydraulic hose assembly 10-L4880-15C-24° SRR 5 A 10-L4880-15C-24° 2 H=6500
30 251330510004 | Hydraulic steel pipe welding (24°) ENERE(24°) 1
31 253630520006 |Hydraulic hose assembly 10-L1070-15C-24° R 2 A(E)10-L1070-15C-24° 2 1070




2536985010394 & # i4r(= 48 4 § &1 [1%)/SHORT LIFTING CYLINDER (three stage full free) -25C

[

A
&
5T,
B > N
% e
LAl A
By iy

BFE/No {RE/SN Name 2% H&/ary %¥E/Remarks
A 255043510090  |Lifting chain LH1623x37 HBFHERLH1623x37 2 H=3600
A 255044510124  |Lifting chain LH1623x45 HERFHHESRLH1623x45 2 H=4000
A 255044010109 | Lifting chain LH1623x51 HEFHHESRLH1623x51 2 H=4350
A 255044510045  |Lifting chain LH1623x53 HRFHHESRLH1623x53 2 H=4500
A 255044010059 | Lifting chain LH1623x57 #BFHHE S LH1623x57 2 H=4800
A 255044510133 |Lifting chain LH1623x59 FEFHESRLH1623%59 2 H=5000
A 256844014002  |Lifting chain LH1623x65 HBFHESRLH1623x65 2 H=5500
A 255044510138  |Lifting chain LH1623x73 FEFHESRLH1623x73 2 H=6000
A 255044010101  |Lifting chain LH1623x77 HEBFHERLH1623x77 2 H=6500
B 253644518001  |short lifting cylinder®75xd50x622 SHEL(M)D75xD50x622 1 H=3600
B 253644518002  |Short lifting cylinder®75x®S0x685 fEL(M)D75xD50x685 1 H=4000
B 253644518003  [Short lifting cylinder®75x®50x748 SHEL(M)D75xD50x748 1 H=4350
B 253644518004  |Short lifting cylinder®75x®50x772 SHHEL(M)D75xD50x772 1 H=4500
B 253644518005  [Short lifting cylinder®75x®50x805 L(M)D75xD50x805 1 H=4800
B 253644518006  |Short lifting cylinder®75x®50x822 fEL(M)D75xD50x822 1 H=5000
B 253644518007  [Short lifting cylinder®75x®50x879 EL(M)D75xD50x879 1 H=5500
B 253644518008  |Short lifting cylinder®75x®50x979 fEL(M)D75xD50x979 1 H=6000
B 253644518009  [Short lifting cylinder®75x®50x995 EL(M)D75xD50x995 1 H=6500
C 255098510002  |Seal kits(middle cylinder) FHEER (SRS BHPEH) 1
1 A Dust ring 50x58x7/6.5 2 El50x58x7/6.5 1
2 Catch 50x60x3 4 50x60x3 1
3 A Seal ring 50x60x6 Z £ B50x60x6 1
4 A Glide sleeve SHE 1
5 A Oring D75X3.1 ORI ED75X3.1 1
A A Oring D75X3.1 ORI #ED70x3.1 1
A A Bearing50x55x40 ANET I 50x55x40 1
A A HSG Piston rod HSGIEZEF 1
A A Circlip MezPLE 1
A A Piston assembly EEEA 1
A A Support ring 65x70x20 XA 65x70x20 1
A A 1

Seal ring 70x60x6




2536985010394 2 4 ihAr(= 44 & W I )/SHORT LIFTING CYLINDER (three stage full free) -25C

BF/NO 4RE/SN Name 2% #H&//Qry %&¥E/Remarks
14 A Oring D15x2.4 ORI T ED15x2.4 1
15 A Valve plug B 1
16 A Catch A 1
17 A Circlip 22(inport) PR 220 OE ) 1
18 A Slide valve SBIR 1
19 A Spring2.3x15x48.5 $2.3x15x48.5 1
20 A Cylinder LK 1
21 A Spacer #BA 1
22 A Screw M5x5 #RETMSX6 1
23 910600600022  [Split pin GBI1-2.5x40 FF O $5GBI1-2.5x40 2
24 910900400014  [LH1623 chain AR HEGB6074-LH1623 2
25 255044020146  ®9.5x25 HHD9.5x25 2
26 255044020157  |Joint M18x1.5x217 HESRIRAEM18x1.5x217 2
27 910600600030  |split pin3.2x30 FF O £5GB91-3.2x30 2
28 255044020158  |Nut M18x1.5 REEEM18x1.5 2
29 910300400007  |Nut M18x1.5-0.5 $23GB6173-M18x1.5-05 2
30 255044020156  |Joint M18x1.5x102 HESRIRAEM18x1.5x102 1
31 253644520004  |Hug the hoop ikl 1
32 910400500006  |Spring Washer GB93-8 ¥ E 2 EGBY3-8 2
33 910300100006 | Bolt GB6170-M8-10 $2f3GB6170-M8-10 1
34 910100300036  |Joint GB5783-M10x25-8.8 %42 GB5783-M10x25-8.8 2
35 910400500008  |SpringWasherGB93-12 WE P EGBI3-12 1
36 910100400009 | BoltGB5786-M12x1.25x25-8.8 %42 GB5786-M12x1.25x25-8.8 1




2536985010404 ihAr (=44 & ¥ %)/ LIFTING CYLINDER (three stage full free) -25C

RERE E R B R R B

1

® 8 B

910100300023 | Bolt GB5783-M8x25-8.8 242 GB5783-M8x25-8.8

910400500007  [Washer GB93-10 B EGRI3-10

B&/No 4RTE/SN Name 2% #H;/Qry £&¥E/Remarks
A 253644516001  [cylinder®50xD40x1179 #1(L)D50xPA0X1179 1 H=3600
A 253644516002  [cylinder®50xD40x1315 SHEL (L) D50xD40x1315 1 H=4000
A 253644516003  [cylinder®50xD40x1428 #1(L)D50xDA0x1428 1 H=4350
A 253644516004  [cylinder®50xD40x1478 £L(L)DSO0XDA0X1478 1 H=4500
A 253644516005  [cylinder®50xD40x1574 SAEL()OSOxDAOK1574 1 H=4800
A 253644516006  [cylinder®50xD40x1637 (L) ®50xDA0x1637 1 H=5000
A 253644516007 | cylinder®50x(d40x1802 (L) D50xD40x1802 1 H=5500
A 253644516008 | cylinder®50x(40x1952 (L) D50xD40x1952 1 H=6000
A 253644516009  [cylinder®50x(P40x2077 I (L) ©50xD40x2077 1 H=6500
B 253644517001 | cylinder®50xd40x1179 L (R)D50xD40x1179 1 H=3600
B 253644517002 [cylinder®50x(P40x1315 1 (R)O50xD40x1315 1 H=4000
B 253644517003 [cylinder®50xD40x1428 EL(R)DS0xD40x1428 1 H=4350
B 253644517004 |cylinder®50x(D40x1478 JHIEL(R)OS0xDA0X1478 1 H=4500
B 253644517005 [cylinder®50xD40x1574 SHEL(R)DS0xD40X1574 1 H=4800
B 253644517006  |cylinder®50xD40x1637 I (R)D50xDA0x1637 1 H=5000
B 253644517007  [cylinder®50xD40x1802 L(R)DS0xD40x1802 1 H=5500
B 253644517008  |cylinder®50x(P40x1952 I (R)D50xDA0x1952 1 H=6000
B 253644517009  [cylinder®50xD40x2077 EL(R)DS0xD40x2077 1 H=6500
c 255098510003  |Seal kits(three stage full free lifting cylinder) EHHEEA (= RS B HEBAE) 1
D 255044510133  [Lifting chain LH1623-59 HEFHESRLH1623-59 2 H=3600
D 256844014002  |Lifting chain LH1623-65 HEFHERLH1623-65 2 H=4000
D 255044510046  Lifting chain LH1623-69 R FHEERLH1623-69 2 H=4350
D 255044510136  |Lifting chain LH1623-71 HEFHERLH1623-71 2 H=4500
D 255044010101  |Lifting chain LH1623-75 EFEERLH1623-75 2 H=4800
o 255043510139 |Lifting chain LH1623-77 HEFHHESRLH1623-77 2 H=5000
D 255044510140 | Lifting chain LH1623-85 HEFHHERLH1623-85 2 H=5500
o 253543510066 ng chain LH1623-93 #EFHHESLH1623-93 2 H=6000
D 255044510049 | Lifting chain LH1623-103 FEFHE5RLH1623-103 2 H=6500
1 4
2 4
3 4

910400100007 | Washer GB97.1-10-200HV. 3 [ GBY7.1-10-200HV.




2536985010404 ihAr (=44 & ¥ %)/ LIFTING CYLINDER (three stage full free) -25C

YREB/SN Name £&¥E/Remarks
255044520099  |Rubber pad B 2
5 255044520097  [Support block R 2
6 255044520098  [Blendboard ZiR 2
7 941100100003 | Nut GB6170-M10-10 #2£3GB6170-M10-10 2
8 910300100007  |Screw M10x35-8.8 $85TM10x35-8.8 2
9 910400100008  |Washer GB97.1-12-200HV 2 [BIGB7.1-12-200HV 2
910400500008  |Washer GB93-12 HE L EGBI3-12 2
910100400009  |Bolt GB5786-M12x1.25x25-8.8 $242GB5786-M12x1.25x25-8.8 2
C 12 255044020156 | Joint M18x1.5x102 HESRIRAEM18x1.5x102 2
. [o 4 [ 13 | ©10100300035 [Bok GB5783-M10x208.8 ##2GB5783-M10x20-8.8 2
Ta - 14 910401300020  |Circlip GB894.1-40 AR 1B GB89a.1-40 2
! M .:: 2 - :5‘ 15 940200500005 | Chain wheel bearing 780708K-0110x40x27 550 47%780708K-0110x040x27 2
? - ! 16 910900400014  |LH1623chain R HEGBE074-LH1623 2
11308 o 17 910600600022  |Split pin 2.5x40 FFO§52.5x40 2
Sk 2 '” 18 255044020157 [Joint M18x1.5x217 HERI2I2M18K1.5x217 2
e 19 910600600030  |Split pin 3.2x30 FFO$GBI1-3.2x30 2
! ‘ b 20 255044020158  |Nut M18x1.5 REIRAMI8XLS 2
‘ i E ; 2 910300400007 _ |Nut M18x1.5 1RAGB6173-M18x1.5-05 2
v B B R | 22 A Piston rod TEE 1
fr— T g By 23 Adjusting bushing 40.5x49xL2 8% E40.5x49x12 1
: i - 24 A Circlip ©24x2 E2 1
25 A Bearing 56x20x2.5 KAKS6X20x2.5 1
26 A Catch 56x45x3 4 R 56x44x3 1
27 A Seal ring 56x45x6 AAES 1
28 A Piston EE 1
29 A Copper bushing HE 1
30 A Circlip ©26.5x2 W2 P4 B 026.5x2 1
31 A Buffer ring ZPt 1
32 A Dust ring DKB45x58x7/10 BB 1
33 A Seal ring 40x50x6 ihFREE 1
34 A Guide bushing SHE 1




2536985010404 ihAr (=44 & ¥ %)/ LIFTING CYLINDER (three stage full free) -25C

BF/NO 4RE/SN Name 2% #H&//Qry %&¥E/Remarks
35 A 0O seal ring 49.7x2.4 ORFEHE 1
36 A Bearing 4030 %4030 1
37 A Cylinder iR 1
38 A Dowel pin D10x26 EfE#D10x26 1

R
TN
i

=
EY

P —
rremas
¥
[EErr e
el




IT%-32C (=44 8 &)/Mast (three stage full free lift)-32C

HAL/SN Name P43 HFEIQTY £&J¥E/Remarks

910100200012 | Bolt GB5785-M14x1.5x70-8.8 2+ GB5785-M14x1.5x70-8.8 4

910400500009 |Washer GB93-14 FEHEGBY3-14 4

256844021014 |Bearing cover i 2

254144020043 |Bearing bush [RESEI 2

911200100004 |Oil Cup JB7940.1-M10x1 JH#IB7940.1-M10x1 2

253744511001 |Outer mast 3600 AA1454 3600 1 H=3600
253744511002 |Outer mast 4000 SHI4EE A 4000 1 H=4000
253744511003 | Outer mast 4350 SIS £ 4350 1 H=4350
253744511004 |Outer mast 4500 SMI4EE A 4500 1 H=4500
253744511005 | Outer mast 4700 S5 & 4700 1 H=4700
253744511006 | Outer mast 4800 SHI4EE A 4800 1 H=4800
253744511007 |Outer mast 5000 Ah142454 5000 1 H=5000
253744511008 |Outer mast 5400 S48 £ 5400 1 H=5400
253744511009 [Outer mast 5500 SN 5500 1 H=5500
253744511010 |Outer mast 6000 S48 £ 6000 1 H=6000
253744511011 [Outer mast 6500 SN 6500 1 H=6500
255044010057 |Axle ®30x82 i i P30x82 2

910400500007 |Washer GB93-10 FEHEGBY3-10 16

910100300035 _|Bolt GB5783-M10x20-8.8 2+ GB5783-M10x20-8.8 4

253744513001 |Middle mast 3600 hI4E A 3600 1 H=3600
253744513002 |Middle mast 4000 4R & 4000 1 H=4000
253744513003 |Middle mast 4350 hIAE A 4350 1 H=4350
253744513004 |Middle mast 4500 hIT4ER 4 4500 1 H=4500
253744513005 | Middle mast 4700 HIAE A 4700 1 H=4700
253744513006 |Middle mast 4800 4R 4800 1 H=4800
253744513007 |Middle mast 5000 hIT4E 4 5000 1 H=5000
253744513008 |Middle mast 5400 4R 4 5400 1 H=5400
253744513009 [Middle mast 5500 Hi 4484 5500 1 H=5500
253744513010 |Middle mast 6000 1445 4 6000 1 H=6000
253744513011 |Middle mast 6500 4R A 6500 1 H=6500
253645220001 | Washer ®45x36x0.2 TR #ET0.2 8 SRR




T1%-32C (=44 | W)/Mast (three stage full free lift)-32C

FF5INO $AG/SN Name g3 FHR/QTY £&3¥E/Remarks
11 253645220002 |Washer 0.5 LRI T0.5 8 AL
11 253645220003 |Washer 1 TR ERTL 8 A
12 940200100053 [Rol ler ®117. 5x ® 40x28 R O117. 5x D40x28 8 i
12 940200100054 [Roller ®117. 7x ®40x28 R3O 117. 7x P 40x28 8 R
12 940200100055 [Rol ler ®117. 2x ®40x28 3 R4 ©117. 2x D 40x28 8 i
13 253744512001 |Inner mast 3600 1444 3600 1 H=3600
13 253744512002 _|Inner mast 4000 W4 4 4000 1 H=4000
13 253744512003 _|Inner mast 4350 1 T4A A 4350 1 H=4350
13 253744512004 _|Inner mast 4500 W1 T4 4 4500 1 H=4500
13 253744512005 _|Inner mast 4700 W1 I4A A 4700 1 H=4700
13 253744512006 | Inner mast 4800 W4 & 4800 1 H=4800
13 253744512007 |Inner mast 5000 M ITI4E45 4 5000 1 H=5000
13 253744512008 _|Inner mast5400 W44 5400 1 H=5400
13 253744512009 |Inner mast5500 M ITT4E45 4 5500 1 H=5500
13 253744512010 _|Inner mast 6000 W14 4 6000 1 H=6000
13 253744512011 |Inner mast 6500 M IT4E45 4 6500 1 H=6500
14 253644520132 |Adjusting pad t=0.2 T 11=0.2 4 ML
14 253644520133 |Adjusting pad t=0.5 1205 4 AL
14 253644520134 |Adjusting pad t=0.8 I 11208 4 ML
15 253645220014 |Base plate SHUR 4




MREAETH (S84 8 5)/Mast lifting pipeline(three stage full free lift)-32C

=1

FEINO HAL/SN Name P43 HFEIQTY £&3¥E/Remarks
1 910100100048 |Bolt GB5782-M12x50-8.8 122 GB5782-M12x50-8.8 1
2 910400500008 | Spring washer gh93-12 FHEIGBI3-12 1
3 910400100008 |Flat washer GB97.1-12-200HV P4 £ GB97.1-12-200HV 1
4 256844520021 |Hose baffle TR 1
5 255044520096 | Pulley $120x36 (single slot) 5 P120x36( LA 1
6 255044520081 |Bushings (shoulder)®20xd13x28 R (H I )P20xD13x28 1
7 253744519301 |Hydraulic hose assembly 15-L1870-25C-24° T Ak (B)15-L1870-2SC-24° 1 H=3600
7 253744519302 |Hydraulic hose assembly 15-12120-25C-24° T R (1) 15-L2120-2SC-24° 1 H=4000
7 253744519303 |Hydraulic hose assembly 15-L2370-25C-24° T Rk (B)15-L2870-2SC-24° 1 H=4350
7 253744519304 |Hydraulic hose assembly 15-L2470-25C-24° T R (1) 15-L2470-2SC-24° 1 H=4500
7 253744519306 |Hydraulic hose assembly 15-L2670-2SC-24° /& (F1)15-L2670-25C-24° 1 H=4800
7 253744519307 |Hydraulic hose assembly 15-L2950-2SC-24° T S AR () 15-L2950-2SC-24° 1 H=5000
7 253744519309 |Hydraulic hose assembly 15-L3420-2SC-24° /& (F1)15-L3420-25C-24° 1 H=5500
7 253744519310 |Hydraulic hose assembly 15-L3890-2SC-24° 1 (F)15-L.3890-2SC-24° 1 H=6000
7 253744519311 |Hydraulic hose assembly 15-L4350-2SC-24° i (F1)15-L4350-25C-24° 1 H=6500
8 950400600006 |Connector 15-M22x1.5-M22x1.5-24° ) (i BE)15-M22x1.5-M22x1.5-24° 1
9 253644520019 |Joint over board Hekad i 1
10 910400100006 | Flat washer GB97.1-8-200HV T [ElGB97.1-8-200HV 5
11 910400500006 |Spring washer GB93-8 i GB93-8 5
12 910100300022 |Bolt GB5783-M8x20-8.8 12 #4 GB5783-M8x20-8.8 3
13 253644519002 |Hydraulic hose assembly 15-L590-2SC-24° B S (L) 15-L590-2SC-24° 1
14 910100300020 |Bolt GB5783-M8x16-8.8 12+2GB5783-M8x16-8.8 2
15 950401100004 |Connector (lock bend) 15-2xM22x1.5-24° (B %5 -0R)15-2xM22x1.5-24° 1
16 252144519002 | Tee welded (20Q) 1 £ (20Q) 1
17 251223520030 |Connector15-M22x1.5-M22x1.5-24° Pk (H)15-M22x1.5-M22x1.5-24° 1
18 910800100040 |O - onner 24x2.4 OJIE-41-24x2.4 1
19 950700300007 | The speed limit valve XSF-F16L-48 5% [ XSF-F16L-48 1
20 253644529004 |Hydraulic hose assembly (135°)15-L850-2SC-24° i #(135°)15-L850-25C-24° 1
21 253644529005 | Steel tube limit plate N R 1
22 253644519005 |Hydraulic hose assembly (90°)15-L700-25C-24° W %(90°)15-L700-2SC-24° 1
23 251244529002 | Connector (lock bend) 12-M27x2-M22x1.5-24° %3k (BIUE 755)12-M27x2-M22x1.5-24° 1




& FR (Z4 4 G ¥)/Mast lifting pipeline(three stage full free lift)-32C

FFEINO HISN Name 2R FR/QTY #&¥E/Remarks
24 950400200005 | Connector(turn) 15-2xM22x1.5-24° 1 3 (e 111 45) 15-2xM22x1.5-24° 1
25 251223520122 |Connector12-M20x1.5-M22x1.5-24° 1923 (1) 12-M20x1.5-M22x1.5-24° 1
26 950400100002 |Connector 12-2xM16x1.5-24° Fe3k (P 1) 12-2xM16x1.5-24° 1
27 253644529001 |Hydraulic hose assembly 15-L370-25C-24° i L (E)15-L370-2SC-24° 1
28 253744519003 |Welding of intermediate cylinder transition steel pipe LR AR R A 1
29 256898520001 | explosion-proof valve B 1
30 255044020043 |Clamp 13 413 5
31 921600400001 |4 X250 tie Li4x250 6
32 255044020042 | clamp AR 4
33 255044020118 | Connector (tee) Hek(=iE) 1




RAF (=44 8 ) /Fork carrier(three stage full free)-32C

FEINO HAL/SN Name P43 HFEIQTY £&J¥E/Remarks
1 253740510001 |Load backrest welding1100x1080 4148145 1100x1080 1
2 910400100009 |Washer GB97.1-14-200HV T [l GB97.1-14-200HV 8
3 910400500009 |Washer GB93-14 #EEGBY3-14 8
4 910100300062 |Bolt GB5783-M14x30-8.8 #%# GB5783-M14x30-8.8 8
5 910100300020 |Bolt GB5783-M8x16-8.8 2+ GB5783-M8x16-8.8 2
6 910400500006 |Spring Washer GB93-8 FHAEGBI3-8 2
7 253638020301 |Roller cover Py .
8 910100300041 |Bolt GB5783-M10x50-8.8 #%# GB5783-M10x50-8.8 4
9 910400500007 |Washer GB93-10 #3541 GBY3-10 8
10 910400100007 |Washer GB97.1-14-200HV T [l GB97.1-10-200HV 8
11 940200200005 |Side roller ® 42 - CD = 68 7k P42-CD=68 2
12 255038020008 |Adjusting sleeve L 7
13 255038020009 |Adjustable pad VR 12
14 253645220001 |Washer 0.2 AL IR TO.2 6 AL
14 253645220002 |Washer 0.5 LR R T0.5 6 i
14 253645220003 |Washer 1 AR TL 6 AL
15 940200100053 [Rol ler ®117. 5x ®40x28 R4 0117, 5x 0 40x28 6 AL
15 940200100054 [Roller ®117. 7x ® 40x28 E R4 O 117, 7x D 40x28 6 AL
15 940200100055 |[Rol ler ®117. 2x ®40x28 3 0 117. 2x 0 40x28 6 AL
16 253738013001 | Assembly drawing of fork rack welding OB A (S 8A H 114811000 1




AR BEFRER(Z &4 G d)/Side shifter and pipeline installation(three stage full free)-32C

FFEINO RBISN Name gL FM/QTY &¥E/Remarks
1 253630520904 |Middle cylinder rubber tube cover v R 1
2 910100100060 |Bolt GB5782-M12x120-8.8 2} GB5782-M12x120-8.8 1
3 910400100008 |Washer GB97.1-12-200HV V- 445 GB97.1-12-200HV 2
4 253630520906 | Stent S 2
5 910400200005 |Washer GB96.1-12-200HV KA GBY6.1-12-200HV 2
6 253631020021 |Bush ®20xd13x74 W ED20xD13x74 1
7 940500100019 |Bush ®20xP13x74 6 45020xP23x20-SF-1 2
8 910100300020 |Bolt GB5782-M12x120-8.8 2 /2 GB5783-M8x16-8.8 6
9 910400500006 |Washer GB93-8 W EGBY3-8 0
10 910400100006 |Washer GB97.1-8-200HV P-4 [6|GB97.1-8-200HV 10
11 910400500008 [Washer GB93-12 W EGBY3-12 2
12 910300100008 [Nut GB6170-M12-10 2 £+GB6170-M12-10 1
13 253631020020 |Pulley ©104x76 HIHED104x76(VUIK) 1
14 910100100072 |Bolt GB5782-M16x60-8.8 12 k> GB5782-M16x60-8.8 1
15 910400100010 |Washer GB97.1-16-200HV 445 GB97.1-16-200HV 1
16 253644520012 |Middle cylinder chain baffle rh LR SRR 1
17 253645220011 | Cylinder head L3k 2
18 910100300023 |Bolt GB5783-M8x25-8.8 12+ GB5783-M8x25-8.8 >
19 910100300027 |Bolt GB5783-M8x45-8.8 122 GB5783-M8x45-8.8 2
20 255028520035 | Pipe press fixedly piank 2
21 255028520034 |Rubber pipe lump Y
22 253630510001 |Intermediate cylinder rubber tube transition frame o TR et i 4 1
23 253644520004 |Embrace hoop s 2
24 910400100007 |Washer GB97.1-10-200HV SF-#4[4/GB97.1-10-200HV >

=y 25 | 910400500007 |Washer GB93-10 WGB3 10 2
97 26 910100300036 |Bolt GB5783-M10x25-8.8 12> GB5783-M10x25-8.8 1
27 910100300050 |Bolt GB5783-M12x30-8.8 414 GB5783-M12x30-8.8 1
28 910100100048 |Bolt GB5782-M12x50-8.8 12} GB5782-M12x50-8.8 1
29 256844520021 |Hose baffle TSR 1
30 255030520020 |Pulley $120x42 A 120x42(XUHH) 1
31 255030520023 |Bush FEL




M EBFREE(ZE £ §h)/Side shifter and pipeline installation(three stage full free)-32C

FF5INO $AG/SN Name g3 FHR/QTY £&3¥E/Remarks
32 251328520704  [Hydraulic hose assembly 10-L2220-15C-24° HREE S AL(E)10-12220-15C-24° 2 H=3600
32 253630520106 | Hydraulic hose assembly 10-L2330-15C-24° 25 5 A (1) 10-12330-15C-24° 2 H=4000
32 251230520716  [Hydraulic hose assembly 10-L2470-15C-24° HREE S AL (E)10-12470-15C-24° 2 H=4350
32 251330520702 | Hydraulic hose assembly 10-L2510-15C-24° 2 5 () 10-12510-15C-24° 2 H=4500
32 251230520704  [Hydraulic hose assembly 10-L2610-15C-24° HREE S AL(E)10-12610-15C-24° 2 H=4800
32 253630520107 | Hydraulic hose assembly 10-L2680-15C-24° 37t S 5 5261, (1) 10-L2680-15C-24° 2 H=5000
32 251228520701 | Hydraulic hose assembly 10-L2850-15C-24° T 5 () 10-12850-15C-24° 2 H=5500
32 253630520105 | Hydraulic hose assembly 10-L3070-15C-24° 7 & 5 5 (8)10-L3070-15C-24° 2 H=6000
32 253630520108 | Hydraulic hose assembly 10-L3320-15C-24° R S F(E)10-13310-15C-24° 2 H=6500
33 251329020701  |Hydraulic hose assembly 10-L2170-15C-24° 7 & 2 5 (8)10-L2170-15C-24° 2 H=3600
33 251230520715 | Hydraulic hose assembly 10-L2295-15C-24° TR S F(E)10-12295-15C-24° 2 H=4000
33 251230520703  [Hydraulic hose assembly 10-L2410-15C-24° [E& 5 (E)10-12410-15C-24° 2 H=4350
33 251230520716 | Hydraulic hose assembly 10-L2470-15C-24° T S () 10-12470-15C-24° 2 H=4500
33 253630520104 | Hydraulic hose assembly 10-L2570-15C-24° 7 & 2 () 10-L2570-15C-24° 2 H=4800
33 251231020702 |Hydraulic hose assembly 10-L2650-15C-24° S () 10-12650-15C-24° 2 H=5000
33 253630520109 | Hydraulic hose assembly 10-L2820-15C-24° 7 & 2 50 (18)10-L2820-15C-24° 2 H=5500
33 282323520029 | Hydraulic hose assembly 10-L3030-15C-24° S () 10-13030-15C-24° 2 H=6000
33 253630520110 | Hydraulic hose assembly 10-L3270-15C-24° 7 & 2 (1) 10-13270-15C-24° 2 H=6500
34 253630520004 [Single attached hose bracket Hh wm T 1
35 950400600002  |Joint 10-M16x1.5-M16x1.5-24° 5)10-M16xL.5-M16x1.5-24° 1
36 253630510002 |Hose mounting rack 1
37 253630520102 | Hydraulic hose assembly 10-L2020-15C-24° T 52 54 (1E)10-L2020-15C-24° 2 H=3600
37 253630520201 | Hydraulic hose assembly 10-L2260-15C-24° x;rg 9 F(8)10-12260-15C-24° 2 H=4000
37 251330520702 | Hydraulic hose assembly 10-L2510-15C-24° 7 & 2 () 10-L2510-15C-24° 2 H=4350
37 251230520704 | Hydraulic hose assembly 10-L2610-15C-24° S () 10-12610-15C-24° 2 H=4500
37 251330520704 | Hydraulic hose assembly 10-L2910-15C-24° RUE S H(E)10-12910-15C-24° 2 H=4800
37 251330520705 | Hydraulic hose assembly 10-L3210-15C-24° S F(E)10-13210-15C-24° 2 H=5000
37 251331020705 | Hydraulic hose assembly 10-L3950-15C-24° 77 & 2 (1) 10-L3950-15C-24° 2 H=5500
37 253631020105 | Hydraulic hose assembly 10-L4420-15C-24° & 558 (18)10-L4420-15C-24° 2 H=6000
37 283327520012 | Hydraulic hose assembly 10-L4880-15C-24° [ 52 54 (1E)10-L4880-15C-24° 2 H=6500
38 251330510004 | Hydraulic steel pipe welding (24°) TR 4(24°) 1




WA BB F B H(ZK £ A d)/Side shifter and pipeline installation(three stage full free)-32C

FEINO HAL/SN Name P43 HFEIQTY £&J¥E/Remarks
39 256042510004 | Side shiifter assembly1100(LH) SO #1100(LH) 1
39 253542510001 | Side shiifter assembly1100(LD) 1 #51100(LD) 1
39 256042510002 | Side shiifter assembly(CASCADE) MR &% BRI 1
40 910800100042 [Oring 13.6x2.4 OJF:IH-5113.6%x2.4 2
41 253642520002 |Hydraulic hose assembly 10-L400-1SC-24°-0° U 4R () 10-L400-1SC-24°-0° 2




WM Ae F % (=44 & B)/DOUBLE ADDITIONAL TUBE(three stage full free)-32C

FF5INO SAG/SN Name g3 FHR/QTY £&¥E/Remarks
1 255031010002 | Pulley support welded 2 WX a2 1
2 910400100006 |Washer GB97.1-8-200HV “F- 444 GB97.1-8-200HV 4
3 910400500006 |Washer GB93-8 A GB93-8 2
4 910100300022 |Bolt GB5783-M8x20-8.8 2 /2 GB5783-M8x20-8.8 2
5 910401300011 |Circlip GB894.1-20 il FH #1441 GBB94.1-20 1
6 255031020007 |Pulley $90x22 T EEDO0X22(FE-fH) 2>
7 255031020004 |Axle ®20x70 H HHID20X70 1
8 253631020901 |Hose fixing plate e SR 1
9 910100300025 |Bolt GB5783-M8x35-8.8 12 F2GB5783-M8x35-8.8 4
10 255028520035 | Pipe press fixedly piank LA 4
11 255028520034 |Hose fixing bloke S bk 8
12 253630520111 |Hydraulic hose assembly 10-L1630-1SC-24° &EE S (E)10-L1630-1SC-24° 2 H=3600
12 251230520711 |Hydraulic hose assembly 10-L1870-1SC-24° & & 2RI (1H)10-L1870-1SC-24° 2 H=4000
12 251230520714 |Hydraulic hose assembly 10-L2120-1SC-24° &EE S A(E)10-L2120-1SC-24° 2 H=4350
12 251328520704 |Hydraulic hose assembly 10-L2220-1SC-24° & & 2R (1) 10-L2220-1SC-24° 2 H=4500
12 251328520705 |Hydraulic hose assembly 10-L2530-1SC-24° &EE S (E)10-L2530-1SC-24° 2 H=4800
12 251230520705 |Hydraulic hose assembly 10-L2810-1SC-24° & & 2R (1) 10-L2810-1SC-24° 2 H=5000
12 251331020704 |Hydraulic hose assembly 10-L3550-1SC-24° &EE S (E)10-L3550-1SC-24° 2 H=5500
12 251228020003 |Hydraulic hose assembly 10-L4050-1SC-24° & & 2R (1) 10-L4050-1SC-24° 2 H=6000
12 251227520006 |Hydraulic hose assembly 10-L4500-1SC-24° & EE S (E)10-L4500-1SC-24° 2 H=6500
13 251331010002 |Hydraulic steel pipe welding(24°) ENE RAL(24°) 1
14 253631020003 |Hydraulic hose assembly 10-L630-1SC-24° &EE S A (E)10-L630-1SC-24° 2
15 950400600002 |Joint (adjoining bend) 10-M16x1.5-M16x1.5-24° #L(FRE2Z)10-M16x1.5-M16x1.5-24° 4
16 253631010001 |Hose mounting rack BRERESE T
17 253631020103 |Hydraulic hose assembly 10-L2080-1SC-24° & & 2RI (1E)10-L2080-1SC-24° 2 H=3600
17 251223520001 |Hydraulic hose assembly 10-L2200-1SC-24° & EE S (E)10-L2200-1SC-24° 2 H=4000
17 253630520106 |Hydraulic hose assembly 10-L2330-1SC-24° & & 2R (1) 10-L2330-1SC-24° 2 H=4350
17 253631020202 | Hydraulic hose assembly 10-L2380-15C-24° & 2 A () 10-L2380-1SC-24° 2 H=4500
17 251230520716 |Hydraulic hose assembly 10-L2470-1SC-24° & 2R (1) 10-L2470-1SC-24° 2 H=4800
17 253630520201 | Hydraulic hose assembly 10-L2545-15C-24° & 2 A () 10-L2545-1SC-24° 2 H=5000
17 251330520703 |Hydraulic hose assembly 10-L2710-1SC-24° & & 2R (1) 10-L2710-1SC-24° 2 H=5500




WM Ae F % (=44 & B)/DOUBLE ADDITIONAL TUBE(three stage full free)-32C

FFEINO REISN Name gL HM/QTY|  &¥/Remarks

17 251330520704 |Hydraulic hose assembly 10-L2910-1SC-24° R 2 A(E)10-12910-15C-24° 2 H=6000
1 17 251231020705 |Hydraulic hose assembly 10-L3150-1SC-24° R S Y () 10-L3150-15C-24° ) H=6500
18 251230520701 |Hydraulic hose assembly 10-L2060-1SC-24° R 2 () 10-L2060-15C-24° 2 H=3600
18 251329020701 |Hydraulic hose assembly 10-L2170-1SC-24° R S A (E)10-12170-15C-24° ) H=4000
18 251230520715 |Hydraulic hose assembly 10-L2295-1SC-24° TR 2 5(E)10-12295-15C-24° 2 H=4350
18 251329020702 |Hydraulic hose assembly 10-L2360-1SC-24° R S Y () 10-L2360-15C-24° ) H=4500
18 253631020104 |Hydraulic hose assembly 10-L2450-1SC-24° R 2 () 10-12450-15C-24° 2 H=4800
N 18 251328520705 |Hydraulic hose assembly 10-L2530-1SC-24° R S Y () 10-L2530-15C-24° ) H=5000
i ‘ 18 251330520703 |Hydraulic hose assembly 10-L2710-1SC-24° TR 2 5(E)10-12710-15C-24° 2 H=5500
18 251330520704 |Hydraulic hose assembly 10-L2910-1SC-24° R S Y (E)10-12910-15C-24° ) H=6000
18 251231020705 |Hydraulic hose assembly 10-L3150-1SC-24° R 2 () 10-13150-15C-24° 2 H=6500

2 19 253630520004 |Single attached hose bracket B RE e 1
20 251328520704 |Hydraulic hose assembly 10-L2220-1SC-24° S 2 () 10-12220-15C-24° 2 H=3600
E 20 253630520106 |Hydraulic hose assembly 10-L2330-1SC-24° SR 5 A8 10-L2330-15C-24° ) H=4000
I A0 20 251230520716 |Hydraulic hose assembly 10-L2470-1SC-24° S 2 () 10-12470-15C-24° 2 H=4350
I ’ i 20 251330520702 |Hydraulic hose assembly 10-L2510-1SC-24° 7 & 2 () 10-L2510-15C-24° ) H=4500
5 \\‘\J 9/18 ; 734 20 251230520704 |Hydraulic hose assembly 10-L2610-1SC-24° 7 5 %) 10-12610-15C-24° 2 H=4800
2 HE 4 g . 20 253630520107 |Hydraulic hose assembly 10-L2680-1SC-24° 8 2 (1) 10-12680-15C-24° 2 H=5000
4”’43 R\ \b% | 20 251228520701 |Hydraulic hose assembly 10-L2850-1SC-24° P B 7 ()10-L2850-15C-24° 7 H=5500
| % %g WZ 3 20 253630520105 |Hydraulic hose assembly 10-L3070-1SC-24° SR 2 52 A0 (8 10-L3070-15C-24° ) H=6000
14‘@ /1\\) ///‘/‘ 20 253630520108 |Hydraulic hose assembly 10-L3320-1SC-24° RS 2 A(E)10-13310-15C-24° 2 H=6500
L//;/;q) ////// 27 253630520102 |Hydraulic hose assembly 10-L2020-1SC-24° R 4 Bl (£)10-L2020-1SC-24° ) H=4000
/ e // //@15 B 27 253630520103 |Hydraulic hose assembly 10-L2270-1SC-24° UK () 10-L2270-1SC-24° 2 H=4350
/ Ay \{ / 27 251329020702 |Hydraulic hose assembly 10-L2360-1SC-24° WiE (E)10-L2360-1SC-24° > H=4500
g 5 27 251328520705 |Hydraulic hose assembly 10-L2530-1SC-24° W §(F1)10-L2530-1SC-24° 2 H=4800
27 251330520703 |Hydraulic hose assembly 10-L2710-1SC-24° A(E)10-L2710-1SC-24° > H=5000
27 253630520105 |Hydraulic hose assembly 10-L3070-1SC-24° 4 (F1)10-L3070-1SC-24° 2 H=5500
27 251327520001 |Hydraulic hose assembly 10-L3470-1SC-24° 7%(F1)10-L3470-1SC-24° 2 H=6000
27 282331020103 |Hydraulic hose assembly 10-L3970-1SC-24° 5 % £1)10-L3970-1SC-24° 2 H=6500

28 251330510004 |Hydraulic steel pipe welding (24°) R AN 154 (24°) 1
29 253630520102 |Hydraulic hose assembly 10-L2020-1SC-24° R & 5 5 (H)10-12020-15C-24° 2 H=3600




WM Ae F % (=44 & B)/DOUBLE ADDITIONAL TUBE(three stage full free)-32C

FF5INO SAG/SN Name g3 FHR/QTY £&¥E/Remarks
29 253630520201  |Hydraulic hose assembly 10-L2260-1SC-24° R EE S A (TE)10-12260-15C-24° 2 H=4000
29 251330520702  [Hydraulic hose assembly 10-L2510-15C-24° SR 5 () 10-L2510-15C-24° 2 H=4350
29 251230520704  |Hydraulic hose assembly 10-L2610-1SC-24° R EE S A (1E)10-12610-15C-24° 2 H=4500
29 251330520704  [Hydraulic hose assembly 10-L2910-15C-24° SR 5 A0 () 10-L2910-15C-24° 2 H=4800
29 251330520705  |Hydraulic hose assembly 10-L3210-1SC-24° R EE S A (TE)10-13210-15C-24° 2 H=5000
29 251331020705  [Hydraulic hose assembly 10-L3950-15C-24° SR 5 A0 () 10-L3950-15C-24° 2 H=5500
29 253631020105 |Hydraulic hose assembly 10-L4420-1SC-24° R E B S A (TE)10-14420-15C-24° 2 H=6000
29 283327520012  [Hydraulic hose assembly 10-L4880-15C-24° SR 5 A0 () 10-L4880-15C-24° 2 H=6500
30 251330510004 [ Hydraulic steel pipe welding (24°) BENEEE(24°) 1
31 253630520006  [Hydraulic hose assembly 10-L1070-15C-24° & AL (E)10-L1070-15C-24° 2 1070




RS k(=44 & i I1%)/SHORT LIFTING CYLINDER (three stage full free) -32C

R

(T3

o

i

e
- e
S
e

88

1
2
3
4
5
&
T
L]

FF5INO $AG/SN Name g3 FHR/QTY £&3¥E/Remarks
A 255043510090 |Lifting chain LH1623x37 L THE 4 LH1623x37 2 H=3600
A 255044510124 |Lifting chain LH1623x45 HTHE % LH1623%45 2 H=4000
A 255044010109 |Lifting chain LH1623x51 R THE 24 LH1623x51 2 H=4350
A 255044510045 | Lifting chain LH1623x53 2T % LH1623x53 2 H=4500
A 255044010059 | Lifting chain LH1623x57 HELTHE % LH1623x57 2 H=4700
A 255044010059 |Lifting chain LH1623x57 2T % LH1623x57 2 H=4800
A 255044510133 | Lifting chain LH1623x59 HELTHE % LH1623x59 2 H=5000
A 256844014002 |Lifting chain LH1623x65 2T 5 LH1623x65 2 H=5400
A 256844014002 | Lifting chain LH1623x65 L THE % LH1623x65 2 H=5500
A 255044510046 | Lifting chain LH1623x69 HETHE S LH1623x69 2 H=6000
A 255044010101 |Lifting chain LH1623x77 HETHE K LH1623%77 2 H=6500
B 253744518001 |Short lifting cylinder®85xd60x622 1T (M)D85XPE0X622 1 H=3600
B 253744518002 |Short lifting cylinder®85xd60x685 L (M)D85xDE0X685 1 H=4000
B 253744518003 |Short lifting cylinder®85xP60x748 1T (M)P85XPE0X748 1 H=4350
B 253744518004 |Short lifting cylinder®85xd60x772 L (M)DB5XPE0X772 1 H=4500
B 253744518005 |Short lifting cylinder®85xd60x805 1T (M)P85XPE0X805 H=4700
B 253744518006 |Short lifting cylinderd85xd60x822 L (M)DB5xPE0x822 1 H=4800
B 253744518007 |Short lifting cylinderd®85xP60x879 S (M)P85xD60X879 1 H=5000
B 253744518008 |Short lifting cylinderd®85x$60x979 JHIL(M)P85xP60X979 H=5400
B 253744518009 | Short lifting cylinder®85x»60x995 S (M)P85xP60x995 1 H=5500
B 253744518010 |Short lifting cylinderd85xd60x1121 L (M)D85xPE0x1121 1 H=6000
B 253744518011 |Short lifting cylinder®85xd60x1229 1T (M)P85XPE0X1229 1 H=6500
C 256198510005 | Seal kits(middle cylinder) WIS F 4 i) 1
1 A Dust ring 50x58x7/6.5 512 [4/50x58x7/6.5 1
2 A Catch 50x60x3 141 50x60x3 1
3 A Seal ring 50x60x6 1
4 A Glide sleeve 1
5 A O ring D75X3.1 Ol £ [ED75X3.1 1
6 A Oring D75X3.1 O ED70x3.1 1
7 A Bearing50x55x40 57K 50x55x40 1
8 A HSG Piston rod HSGif 4T 1




442 k(=484 B W 1%)/SHORT LIFTING CYLINDER (three stage full free) -32C

FEINO HAL/SN Name HFEIQTY £&J¥E/Remarks
9 A Piston assembly EE1i] 1
10 A Support ring 65x70x20 S 65X70x20 1
11 A Seal ring 70x60x6 FLI i 16 70x60%6 1
12 A Circlip el 1
; T 14 A O ring D15x2.4 ORI +}5D15x2.4 1
3 _:_ 15 A Valve plug gt 1
; T 16 A Catch L 1
& o= o 2 c 17 A Circlip 22(inport) PP 2203 115D 1
] 0 Pt 18 A Slide valve IR 1
o ] -5 19 A Spring2.3x15x48.5 F452.3x15x48.5 1
T M P - 20 A Cylinder AR 1
] 2. 10 » —w 21 A Spacer o 1
i q :; - 22 A Screw M55 24T M5X6 1
w3 T . 23 910600600022 |Split pin GB91-2.5x40 JF H§GB91-2.5x40 2
T u 24 910900400014 |LH1623 chain WA #GB6074-LH1623 2
— 14 :: 25 255044020146 |$9.5x25 HiHiD9.5x25 2
T 7 | 26 255044020157 |Joint M18x1.5x217 i 0% FEM18x1.5x217 2
—% b 27 910600600030 |split pin3.2x30 JF#5GB91-3.2x30 2
28 255044020158 |Nut M18x1.5 BRI 42 EFM18x1.5 2
29 910300400007 |Nut M18x1.5-0.5 128} GB6173-M18x1.5-05 2
30 255044020156 | Joint M18x1.5x102 B2 FEM18x1.5x102 1
31 253644520004 |Hug the hoop Hdii 1
32 910400500006 |Spring Washer GB93-8 #5441 GB93-8 2
33 910300100006 |Bolt GB6170-M8-10 12K} GB6170-M8-10 1
34 910100300036 |Joint GB5783-M10x25-8.8 12} GB5783-M10x25-8.8 2
35 910400500008 |SpringWasherGB93-12 W GB93-12 1
36 910100400009 |BoltGB5786-M12x1.25x25-8.8 2} GB5786-M12x1.25x25-8.8 1




A k(=44 & B I1%E)/ LIFTING CYLINDER (three stage full free) -32C

(RN

LR

&

S BNEBRD

i

5
a

FF5INO $AG/SN Name g3 FHR/QTY £&3¥E/Remarks
A 256144516001 |cylinder®56x®45x1458 JIL(L)D56xD45x1174 1 H=3600
A 256144516002 |cylinder®56xd45x1583 i L(L)D56xPA5X1312 1 H=4000
A 256144516003 | cylinder®56x®45x1708 (L) P56xP45x1424 1 H=4350
A 256144516004 |cylinder®56xd45x1758 1T (L) P56xP45x1474 1 H=4500
A 256144516005 |cylinder®56x®45x1823 L (L) P56xP45x1539 1 H=4700
A 256144516006 |cylinder®56xd45x1858 L (L)D56xDA5X1574 1 H=4800
A | 256144516007 |cylinderd56xb45x2001 i (L)P56xP45x1617 1 H=5000
A 256144516008 _|cylinder®56xd45x2201 i (L)P56xP45x1717 1 H=5400
A | 256144516009 |cylinderd56xb45x2235 L (L)P56xP45x1751 1 H=5500
A 256144516010 |Cylinder®56xd45x2468 i (L)P56xP45x1884 1 H=6000
A 256144516011 |cylinderd56xd45x2701 (L) D56xD45x2017 1 H=6500
B 253744517001 |cylinder®56xd45x1458 T (R)P56xP45x1174 1 H=3600
B 253744517002 |cylinder®56x®45x1583 1L (R)P56xP45x1312 1 H=4000
B 253744517003 _|cylinder®56xd45x1708 i (R)P56xP45x1424 1 H=4350
B 253744517004 |cylinderd56xd45x1758 L (R)D56xD45x1474 1 H=4500
B 253744517005 _| cylinder®56xd45x1823 L (R)P56xP45x1539 1 H=4700
B 253744517006 |cylinder®56x®45x1858 L (R)P56xP45x1574 1 H=4800
B 253744517007 _|cylinder®56xd45x2001 i (R)P56xP45x1617 1 H=5000
B 253744517008 |cylinderd56xd45x2201 JHIHL(R)P56xD45x1717 1 H=5400
B 253744517009 _|cylinder®56xd45x2235 i (R)P56xP45x1751 1 H=5500
B 253744517010 |cylinderd®56xd45x2468 L (R)D56xD45x1884 1 H=6000
B 253744517011 | cylinder®56x945x2701 L (R)P56xP45x2017 1 H=6500
C 256198510003 |Seal kits(three stage full free lifting cylinder) FEFEI AL (=24 A b THELD) 1
D 256844014002 |Lifting chain LH1623-65 2T 5% LH1623-65 P H=3600
D 255044510046 |Lifting chain LH1623-69 T RE 4 LH1623-69 2 H=4000
D 255044510138 |Lifting chain LH1623-73 T4 LH1623-73 P H=4350
D 255044510047 |Lifting chain LH1623-75 W TFRE 4 LH1623-75 2 H=4500
D 255043510139 |Lifting chain LH1623-79 T LH1623-79 > H=4700
D 255043510139 [Lifting chain LH1623-79 W FFRE 4 LH1623-79 2 H=4800
D 255044510140 |Lifting chain LH1623-85 eI LH1623-85 2 H=5000
D 255044510048 |Lifting chain LH1623-95 HEFHRE 4 LH1623-95 2 H=5400




A k(=44 & B I1%E)/ LIFTING CYLINDER (three stage full free) -32C

"

1.
8

FF5INO $AG/SN Name g3 FHR/QTY £&3¥E/Remarks
D 255044510048 |Lifting chain LH1623-95 T4 LH1623-95 2 H=5500
D 255044510049 |Lifting chain LH1623-103 T4 LH1623-103 2 H=6000
D 255044510125 | Lifting chain LH1623-113 T E4LH1623-113 2 H=6500
1 910100300023 |Bolt GB5783-M8x25-8.8 122 GB5783-M8x25-8.8 4
2 910400500007 |Washer GB93-10 FiEHEGBY3-10 4
3 910400100007 |Washer GB97.1-10-200HV P14 [£GB97.1-10-200HV 4
4 255044520099 |Rubber pad e 2
5 255044520097 | Support block SRR 2
6 255044520098 |Blendboard 2
7 941100100003 |Nut GB6170-M10-10 125} GB6170-M10-10 2
8 910300100007 |Screw M10x35-8.8 {$1M10x35-8.8 2
9 910400100008 |Washer GB97.1-12-200HV “F 345 GB97.1-12-200HV 2
10 910400500008 |Washer GB93-12 AR E GBO3-12 2
11 910100400009 |Bolt GB5786-M12x1.25x25-8.8 12k GB5786-M12x1.25x25-8.8 2
12 255044020156 |Joint M18x1.5x102 K15 FEM18x1.5x102 2
13 910100300035 |Bolt GB5783-M10x20-8.8 12 GB5783-M10x20-8.8 2
14 910401300020 |Circlip GB894.1-40 4ill #1161 GBB94.1-40 2
15 940200500005 | Chain wheel bearing 780708K-9110x»40x27 B HIZKT80708K-0110xP40x27 2
16 910900400014 |LH1623chain R HEGB6074-LH1623 2
17 910600600022 |Split pin 2.5x40 JFI1442.5x40 2
18 255044020157 |Joint M18x1.5x217 BEAKIZHEM18X1.5x217 2
19 910600600030 |Split pin 3.2x30 JFH185GB91-3.2x30 2
20 255044020158 |Nut M18x1.5 FRfi REM18x1.5 2
21 910300400007 |Nut M18x1.5 125} GB6173-M18x1.5-05 2
22 A Piston rod T IEAT 1
23 A Adjusting bushing 40.5x49xL2 44 4£40.5x49xL.2 1
24 A Circlip ©24x2 LT D24x2 1
25 A Bearing 56x20x2.5 Y 7K56x20%2.5 1
26 A Catch 56x45x3 $4 Fr56x44x3 1
27 A Seal ring 56x45x6 FUHI 1 1
28 A Piston IR 1




&t (Z 44§ &%)/ LIFTING CYLINDER (three stage full free) -32C

LR | S R LR

i

I
T

FEINO HAL/SN Name P43 HFEIQTY £&J¥E/Remarks
29 A Copper bushing HE 1
30 A Circlip ©26.5x2 YL 1
31 A Buffer ring I 1
32 A Dust ring DKB45x58x7/10 DN 1
33 A Seal ring 40x50x6 i R 1
34 A Guide bushing AR 1
35 A O seal ring 49.7x2.4 Ol ] 1
36 A Bearing 4030 AN iR 4030 1
37 A Cylinder ik 1
38 A Dowel pin D10x26 [ H:#D10x26 1




2536985010411 (W I1%E) /Mast (four stage full free lift)

F5/NO S/SN Name 2K H/q1Y #&¥E/Remarks

1 910100200012 |Bolt GBS5785-M14x1.5x70-8.8 $%1£GB5785-M14x1. 5x70-8.8 4

2 910400500009 |Washer GB93-14 7% EGB93-14 4

3 256844021014 |Bearing cover i 2

4 254144020063 |Bearing bush R 2

5 911200100004 |Qil Cup JB7940.1-M10x1 it 47JB7940. 1-M10x1 2

6 253645211021 [Outer mast 6100 SR 114252 4 (6100) 1 H=6100
6 253645211022 |Outer mast 6600 SR I 447 & (6600) 1 H=6600
6 253645211023 [Outer mast 7000 5h11425% 4 (7000) 1 H=7000
7 255044010057 |Axle ®30x82 5 4 © 30x82 4

8 910400500007 [Washer GB93-10 7% 4 EGB93-10 4

9 910100300035 | Bolt GB5783-M10x20-8.8 $%1£GB5783-M10x20-8. 8 4

10 253645213001 |Middle mast 6100 PIIRAS (1) 6100 1 H=6100
10 253645213002 _|Middie mast 6600 IR A (1) 6600 1 H=6600
10 253645213003 |Middle mast 7000 PI1%A S (1) 7000 1 H=7000
11 253645220001 |Washer 0.2 AL IR TO.2 12

11 253645220002 |Washer 0.5 LRI R T0.5 12

11 253645220003 |Washer 1 R TL 12

12 940200100053 [Roller ©117.5xd40x28 ER% 0117, 5x D 40x28 12

12 940200100054 |Roller ®117.7xd40x28 % 0117, 7x © 40x28 12 e
12 940200100055 |Roller ®117.2xd40x28 E IR D117, 2x D 40x28 12

13 | 253645214001 |Middle mast 6100 PITEEA (2) 6100 1 H=6100
13 253645214002 |Middle mast 6600 PITRA S (2) 6600 1 H=6600
13 253645214003 |Middle mast 7000 142524 (2) 7000 1 H=7000
14 253645212001 | Inner mast 6100 HITEEA 6100 1 H=6100
14 253645212002 | Inner mast 6600 WIS 6600 1 H=6600
14 253645212003 | Inner mast 7000 KA 7000 1 H=7000
15 253644520011 |Base plate Hodr 6

16 253644520132 |Adjusting pad t=0.2 A A 120, 2 5

16 253644520133 | Adjusting pad t=0.5 A A 0.5 6

16 253644520134 |Adjusting pad t=0.8 AR B =0, 8 6




2536985010411 (W I1%E) /Mast (four stage full free lift)

P 5 /N0 aHG/SN Name £ Fk/QTY #¥E/Remarks

17 940200500015 | Sprocket Bearing 780708K3-P95xP40x27 4446 4 7K 780708K3- ® 95x © 40x27 2

18 | 910300200012 [Nut GB6171-M18x1.5-10 $B#FGB6171-M18x1. 5-10 10

19 255044020157 _|Joint M18x1.5x217 4 5 9RAEM18x1. 5x217 4

20 255044020156 _|Joint M18x1.5x102 £4 5994181, 5x102 4

A0 255044010106 |Lifting chain LH1623-89 A2 A4k £ LH1623-89 2 H=6100

A0 253543510066 |Lifting chain LH1623-93 A2 44 £ LH1623-93 2 H=6600
A0 255044010108 |Lifting chain LH1623-99 A2 A48 £ LH1623-99 2 H=7000




253698501042/ 182 &% (W&I1%)/Mast |ifting pipeline (four stage full free lift)

o 4

g

1
gy
A
7
o 5
LS
¢

Lo

JF8/NO SiAL/SN Name B3 Fdit/Qry &¥E/Remarks
1 251223520122 |Connector 12-M20x1.5-M22x1.5-24° 43k (A1) 12-M20x1. 5-M22x1. 5-24° 1
2 253644529001 [Hydraulic hose assembly 10-L370-1SC-24° A% (#) 10-L370-186-24° 1
3 950400100002 |Connector 12-2xM16x1.5-24° 2K (B4 H) 12-2xM16x1. 5-24° 1
4 256898520001 |explosion—proof valve 1 8 17 1
5 253645219004 |Three through the transition steel pipe welding AR A 1
6 253644529004 |[Hydraulic hose assembly (135° )15-1850-2SC-24° A% (135° ) 15-1.850-25C-24° (#r4R ££) 1
7 950700300003 |Speed limit valve XSF-F16-60 PR 3% [f XSF-F16L-60 1
8 255023520030 [Joint 12-2xM22x1.5-60° 4% (F) 12-2xM22x1. 5-60° 1
9 253645219002 [Three joint welding S (W) 1
10 910400100006 |Washer GB97.1-8-200HV 44 £ GB97. 1-8-200HV 2
11| 910400500006 [Washer GB93-8 53¢ 4 FGB93-8 2
12 910100100019 |Bolt GB5782-M8x20-8.8 $%4+GB5782-M8x20-8. 8 2
13 253644529002 |Hydraulic hose assembly (90° )15-L550-28C-24° A8 L (90° ) 15-1550-28C-24° 1
14 251244529002 [Joint 12-M27x2-M22x1.5-24° 3k (BE T) 12-M27x2-M22x1. 5-24° 1
15 251223520030 |Joint 15-M22x1.5-M22x1.5-24° 43k (A1) 15-M22x1. 5-M22x1. 5-24° 1
16 950400500006 |Joint 15-M22x1. 5-M22x1.5-24° ek (K% B) 15-M22x1. 5-M22x1. 5-24° 1
17 253645229001 [Joint over board H kit iR 1
18 910100300023 |Bolt GB5782-M8x25-8.8 $%4+GB5782-M8x25-8. 8 2
19 | 253644519301 |Hydraulic hose assembly 15-L1920-25C-24" A (B) 15-11920-256-24° 1 H=6100
19 253645219302 [Hydraulic hose assembly 15-12180-2SC-24° & (#) 15-1.2180-25C-24° 1 H=6600
19 253645219303 |Hydraulic hose assembly 15-12500-2SC-24° Ak (#) 15-1.2500-25C-24° 1 H=7000
20 255044520081 |Bush ® 20X ®13x33 A& ©20X D 13x33 1
21 255044520096 [Pulley ®120x36 (Single ) A ©120x36 (F4#) 1
22 910400100008 |Washer GB97.1-12-200HV -4 E1GB97. 1-12-200HV 1
23 910400500008 |Washer GB93-12 735 B GB93-12 1
24 910100300054 |Bolt GB5783-M12x50-8.8 #%4-GB5783-M12x50-8. 8 1
25 253645219003 [Welding of intermediate cylinder transition steel pipe RaSen) & s 1




253698501043 % X & (WLITS) /Fork carrier (four stage full free lift)

P 5 /N0 aHG/SN Name £ Fk/QTY #¥E/Remarks
1 253640510001 [Load backrest welding(1040x986) 59 RIT 6 (1040x986) 1
1 253740510001 |Load backrest welding(1100x1080) 3% 9% 42 % 511001080
2 [ 910400100009 |Washer GB97.1-14-200HV -4 81 GB97. 1-14-200HV 8
3 910400500009 |Washer GB93-14 5 3 4 [§GB93-14 8
4| 910100300062 [Bolt GB5783-M14x30-8.8 #514GB5783-M14x30-8. 8 8
5 [ 910100300020 [Bolt GB5783-M8x16-8.8 #54+GB5783-M8x16-8. 8 2
6 910400500006 |Spring Washer GB93-8 # 4 H6B93-8 2
7 253638020301 [Roller cover REE 2
8 [ 910100300041 [Bolt GB5783-M10x50-8.8 #%14GB5783-M10x50-8. 8 4
9 910400500007 |Washer GB93-10 5 3 4 [§GB93-10 8
10 | 910400100007 [Washer GB97.1-14-200HV -4 81 GB97. 1-10-200HV 8
11 | 940200200005 [Side roller ® 42 - CD = 68 2
12 255038020008 |Adjusting sleeve 4
13 | 255038020009 [Adjustable pad 12
14| 253644520020 [Washer ®45x ®36x0.2 [ © 45% O 36x0. 2 6
14 | 253644520021 |Washer ®45x ®36x0.5 4 1 © 45x ©36x0. 5 [
14 | 253644520015 |Washer ®45x ®36x1 1)  45x O 36x1 6
15 | 940200100053 [Roller ®117.5x ®40x28 R4 0117, 5x D 40x28 12 e
15 | 940200100054 [Roller ®117.7x ®40x28 E R4 0117, 7x D 40x28 12
15 | 940200100055 [Roller ®117.2x ®40x28 E 46 ©117. 2x D 40x28 12
16 | 253638014001 |Assembly drawing of fork rack welding  LHAE 51040 1 25C
16 253738001401 | Assembly drawing of fork rack welding B AR 41100 1 32C




2536985010441 45 B 2 & % =¥ (WRTI4)/Side shifter and pipeline installation(four stage full free |ift)

26 910100100054

Bolt GB5782-M12x80-8.8

$%4-GB5782-M12x80-8. 8

27 256844520021

Hose baffle

JF8/No 4iA5/SN Name E:1/3 HE/QTY| & /Remarks

1 253630520904 [Middle cylinder rubber tube cover YaREY$ 1

2 910100100060 |Bolt GB5782-M12X120-8.8 $4£GB5782-M12x120-8. 8 1

3 910400500008 |[Spring washers GB93-12 7% B GB93-12 3

4 253630520906 [Stent F& 2

5 254130520016 | bush ®20x ¢ 13x43 A& ©20x © 13x43 1

6 910400200005 |Large washers GB96. 1-12-200HV K # [EGB96. 1-12-200HV 2

7 251127520001 |Pulley ¢ 110x42(double groove) TR ©110x42 (W) 2

8 255044520081 | bush ®20x ¢ 13x33 % © 20X ®13x33 2

9 910100300020 |Bolt GB5783-M8x16-8.8 #E4:GB5783-M8x16-8. 8 6

10 910400500006 |[Spring washers GB93-8 $ % 4 EGB93-8 6

11 910400100006 |Plain washers GB97. 1-8-200HV “F 41 #1GB97. 1-8-200HV 6

12 910400100008 |Plain washers GB97.1-12-200HV -4 [EGB97. 1-12-200HV 3

13 910300100008 |Nuts GB6170-M12-10 $24GB6170-M12-10 1

14 910100200016 [Bolt GB5785-M16x1.5x70-8. 8 $%4£GB5785-M16x1. 5x70-8. 8 1

15 910400500010 |Spring washers GB93-16 735 B GB93-16 1

16 253645220012 [Middle cylinder chain baffle P hr gk S 3540 1

17 253645220011 [Cylinder head 413k 1

18 910100300025 |Bolt GB5783-M8x35-8.8 4

19 255028520035 |Pipe clamp mounting plate 4

20 255028520034 |Rubber tube fixing block 8

21 253630510001 |Intermediate cylinder rubber tube transition frame 5 1

22 251328520704 |Hydraulic hose assembly 10-L2220-1SC-24° & (#) 10-1.2220-156-24° 2 H=6100

22 251329020702 |Hydraulic hose assembly 10-L2360-15C-24° A% (#) 10-1.2360-15C-24° 2 H=6600

22 251330520702 |Hydraulic hose assembly 10-L2510-15C-24° & (#) 10-12510-156-24° 2 H=7000

23 253631120001 [Single attached hose bracket (24 ° ) % 32 (24° ) 1

24 253631110003 [Joint body 1

25 251230520712 |Hydraulic hose assembly 10-L1920-18C-24° A& () 10-11920-15C-24° 2 H=6100

25 211544520018 |Hydraulic hose assembly 10-L2050-1SC-24° & (#) 10-1.2050-156-24° 2 H=6600

25 251328520704 [Hydraulic hose assembly 10-12220-1SC-24° & (B) 10-1.2220-186-24° 2 H=7000
1
1




2536985010444 & B & % % & (WA 1) /Side shifter and pipeline instal lation (four stage full free |ift)

S—

L

JF8/No 4iA5/SN Name E:1/3 HE/QTY|  &¥E/Remarks
28 950400600006 [Joint 10-M16x1.5-M16x1.5-24° 423k (% % 4a) 10-M16x1. 5-M16x1. 5-24° 2
29 253631120002 |Joint Transition Plate M 1
30 251230520704 |Hydraulic hose assembly 10-L2610-18C-24° A% (H) 10-12610-15C-24° 2
30 253631020205 |Hydraulic hose assembly 10-L2970-1SC-24° A% (H) 10-12970-18C-24° 2
30 251231020706 |Hydraulic hose assembly 10-L3450-18C-24° A% (#) 10-1.3450-15C-24° 2
31 251330510004 |[Hydraulic steel pipe welding (24 ° ) A (24° ) 1
32 253630520006 |Hydraulic hose assembly 10-L1070-18C-24° g% (1) 10-11070-1SC-24° 2
33 253631110001 |[Internal guide groove (right) connecting rod N5 (&) EEAT 1
34 253631110701 |External guide groove welding 6100 S 541 56100 1 H=6100
34 253631110702 |External guide groove welding 6600 Sh S AR 1T 56600 1 H=6600
34 253631110703 |External guide groove welding 7000 S 5442 57000 1 H=7000
35 253631110704 |Internal Guide Groove Welding 6100 1§ 46100 1 H=6100
35 253631110705 |Internal Guide Groove Welding 6600 R F A5 56600 1 H=6600
35 253631110706 |Internal Guide Groove Welding 7000 7§ 1%47000 1 H=7000
36 910400100005 |Plain washers GB97. 1-6-200HV 74 B GB97. 1-6-200HV 1
37 | 910400500005 |Spring washers GB93-6 7 3 # [6)6BI3-6 1
38 910100100123 |Bolt GB5782-Mé6X20-8.8 $%4>GB5782-M6x20-8. 8 1
39 253631120003 |Install bent frame with single guide groove P ST 1
40 251242520001 |Hydraulic hose assembly (90° )12-1300-15C-24° -0° % (90° ) 12-1.300-18C-24° —0° 2
41 910800100042 |Oring 13.6x2.4 OJF-5113.6x2.4 4
42 255042510004 [Side shiifter assembly (LH) 1
42 255042510001 [Side shiifter assembly(LD) 1
42 255042510002 [Side shiifter assembly (CASCADE) 1




XX o % % (W 211 5) /DOUBLE_ADDITIONAL TUBE ((four sta

ge full free lift)

FE/No /SN Name B HM/QTY|  &¥E/Remarks
1 951000100004 |Hose Clamp 26 YGE £, /%26 4
2 251230520704 |Hydraulic hose assembly 10-L2610-1SC-24° A& () 10-12610-1SC-24° 4 H=6100
2 253631020205 |Hydraulic hose assembly 10-L2970-1SC-24° A& (#) 10-L2970-1SC-24° 4 H=6600
2 251231020706 |Hydraulic hose assembly 10-L3450-1SC-24° A& () 10-13450-1SC-24° 4 H=7000
3 950400500006 |Joint 15-M22x1.5-M22x1.5-24° B 1) 15-M22x1. 5-M22x1. 5-24° 8
4 253631320005 |Transitional mounting plate i G AR 1
5 253631320101 |Hydraulic hose assembly 10-L1500-1SC-24° iR ¥ % (1) 10-L1500-18C-24° 2
) 910400100006 |Plain washers GB97. 1-8-200HV -F- 45 ] GB97. 1-8-200HV 23
7 910400500006 |Spring washers GB93-8 7¢ 3% 1 [ GB93-8 23
8 910100300020 |Bolt GB5783-M8x16-8.8 $E4:GB5783-M8x16-8. 8 20
9 253631310701 |External guide groove welding 6100 Sh S AR 1T 46100 1 H=6100
9 253631310702 |External guide groove welding 6600 St F 447 46600 1 H=6600
9 253631310703 |External guide groove welding 7000 sh 3412 47000 1 H=7000
10 253631320004 |Joint Transition Plate R 1
1 253631120101 |Hydraulic hose assembly 10-L1920-1SC-24° A& (#)10-L1850-1SC-24° 4 H=6100
11 253631120102 |Hydraulic hose assembly 10-L2050-1SC-24° A& (1) 10-12050-1SC-24° 4 H=6600
1 251228520702 |Hydraulic hose assembly 10-12220-1SC-24° sk (#) 10-12220-1SC-24° 4 H=7000
12 251127520001 |Pulley ®110x42(double groove) A ©110x42 (Ak) 2
13 255044520081 | bush ®20x ®13x33 A& ©20X D 13x33 2
14 910400200005 |Large washers GB96. 1-12-200HV K [ GB96. 1-12-200HV 6
15 910400500008 |Spring washers GB93-12 73 4 [B6B93-12 3
16 910100100054 |Bolt GB5782-M12x80-8.8 % 4£GB5782-M12x80-8. 8 1
17 253631310704 |Internal Guide Groove Welding 6100 A 4847 46100 1 H=6100
17 253631310705 |Internal Guide Groove Welding 6600 13446600 1 H=6600
17 253631310706 |Internal Guide Groove Welding 7000 A $ 4842 47000 1 H=7000
18 255028520034 |Rubber tube fixing block 12
19 255028520035 |Pipe clamp mounting plate 6
20 910100300027 |Bolt GB5783-M8x45-8.8 6
21 910100300018 |Bolt GB5783-Méx60-8.8 #E4£GB5783-M6x60-8. 8 4
22 910300500003 |Nut GB889. 1-M6-10 $%7GB88Y. 1-M6-10 4
23 253631310004 |Hydraulic steel pipe welding (24 ° ) RGN FEA (v9H£24° ) 1




3T A% % (29 2% 1 1 58) /DOUBLE_ADDITIONAL TUBE ((four stage full free Iift)

JF8/No 4iA5/SN Name E:1/3 HE/QTY|  &¥E/Remarks
24 253631310001 |Internal guide groove (left) connecting rod N5 (£) AT 1
25 251328520704 |Hydraulic hose assembly 10-12220-1SC-24° A& (#) 10-12220-1SC-24° 4 H=6100
25 251329020702 |Hydraulic hose assembly 10-L2360-1SC-24° A& () 10-12360-1SC-24° 4 H=6600
25 251330520702 |Hydraulic hose assembly 10-L2510-1SC-24° A& (#)10-L2510-1SC-24° 4 H=7000
26 253631310002 |Double attached hose bracket (24 ° ) % %024°) 1
27 910300100006 [Nut GB6170-M8-10 #R#GB6170-M8-10 2
28 910100300025 |Bolt GB5783-M8x35-8. 8 ##4:GB5783-M8x35-8. 8 2
29 253631310003 |Intermediate cylinder rubber tube transition frame LE B 1
30 253645220012 |Middle cylinder chain baffle o k1 bk S 3 AR 1
31 253631020020 |Pulley ®104x76 A ©104x76 (V9 HE) 1
32 910100100060 |Bolt GB5782-M12x120-8.8 $E4:GB5782-M12x120-8. 8 1
33 253630520906 |Stent 2
34 253630520904 |Middle cylinder rubber tube cover 1
35 253631020021 |Bush ®20x ®13x73 4 £ ©20x ® 13x73 1
36 910400100008 |Flat Washer GB97.1-12-200HV 74 EGB97. 1-12-200HV 2
37 910300100008 [Nut GB6170-M12-10 $R#GB6170-M12-10 1
38 253645220011 |Cylinder head 1
39 253644520004 |Embrace hoop 1
40 253631101002 [Single attached hose bracket (24 ° ) ) 1
41 253631110003 |Joint body 1
42 253631110701 |External guide groove welding 6100 S 4847 56100 1 H=6100
42 253631110702 |External guide groove welding 6600 sh 3417 46600 1 H=6600
42 253631110703 |External guide groove welding 7000 S F-1§42 57000 1 H=7000
43 910100100059 |Bolt GB5782-M12x110-8.8 $%4:GB5782-M12x110-8. 8 1
44 253631120002 [Joint Transition Plate JEAR 1
45 253631110001 |Internal guide groove (right) connecting rod (%) HIEAT 1
46 253631110704 |Internal Guide Groove Welding 6100 484 56100 1 H=6100
46 253631110705 |Internal Guide Groove Welding 6600 M 481346600 1 H=6600
46 253631110706 |Internal Guide Groove Welding 7000 H § 4842 47000 1 H=7000
47 253631120005 |Transitional mounting plate i AR 1
48 251230520002 |Hydraulic hose assembly 10-1260-1SC-24° A (#1)10-11260-1SC-24° 2




253698501045%5 4 J1 AL (W24 2 B 0 1122) /SHORT LIFTING CYLINDER (four stage full free Iift)

F5/NO /SN Name 2R H/q1Y 3% /Remarks
A | 253645218001 [Short Iifting cylinder ®75x ®50x830 hr (M) ©75x ®50x830 1 H=6100
A [ 253645218002 [Short Iifting cylinder ®75x ®50x895 ih 41 (M) ©75x ®50x895 1 H=6600
A | 253645218003 [Short Iifting cylinder ®75x ®50x975 hr (M) ©75x ®50x975 1 H=7000
B | 255098510002 [Seal kits(middle cylinder) BTG (S5 4 O h b ) 1
¢ | 255044010101 [Lifting chain LH1623X77 e At 4 £ LH1623 X 77 2 H=6100
C | 255043510139 |Lifting chain LH1623X79 429t 5k £ LH1623X 79 2 H=6600
¢ | 255044510137 [Lifting chain LH1623X81 e At 4 £ 1H1623 X 81 2 H=7000
1 A Dust ring 50x58x7/6.5 1% 4> B50x58x7/6.5 1
2 A Catch 50X 60X3 % 1 50x60x3 1
3 A Seal ring 50X60X6 2 1
4 A Glide sleeve 1
5 A 0 ring D75X3.1 07! 54 FD75X3. 1 1
6 A 0 ring D75X3.1 0% % 31 [ D70x3. 1 1
7 A Bear i ng50x55x40 AR K 50x55x40 1
8 A HSG Piston rod HSG & AT 1
9 A Circlip AR 1
10 A Piston assembly EEE R 1
11 A Support ring 75x20x2.5 % AKIF75x20x2. 5 1
12 A Support ring 75x65x3 X AKILT5x65x3 1
13 A Seal ring 75x65x6 SLAEHE 1
14 A Valve cover B3 1
15 A Spring S 1
16 A Valve plug 5 1
17 A Catch A 1
18 A 0 ring D20x2. 4 R H 2 1
19 A Circlip 12 LA A5 12 1
20 A Circlip 22 3L 381k 35 122 1
21 A Slide valve ) 1
22 A Spring2.3x15x48.5 # 2. 3x15x48. 5 1
23 A Cylinder FagS 1
24 A Spacer 4P 1




25369850104545 42 # i &r (V948 & B 9 [14%) /SHORT LIFTING CYLINDER (four stage full free Iift)

JFE/NO 4AS/SN Name £ Fei/QrY #3¥%/Remarks

25 A Screw M5x5 M7 A B 45 3k $R4TM5X5 1

26 | 910100100071 [Bolt GB5782-M16x50-8.8 514 GB5782-M16x50-8. 8 1

27 | 910400500010 [Washer GB93-16 5 ¥ 4 K GB93-16 1

28 | 253645220012 [Middle cylinder chain baffle o Aok K 2

3/‘; 29 | 253645220012 [cCylinder head hrsk 1

A 30 | 940200500001 [Chain wheel bearing 780708K-110xp40x27 446 4 K 780708K= ¢ 110x & 40x27 2

;/g 31 [ 910401300020 [circlip GB894.1-40 4 1) 5 % 45 [ GBBY4. 1-40 2

<> 32 A split pin2.5x40 FF 0 442. 5x40 2

— < 33 A LH1623 chain LH162344 X 4% 2

—8 34 A Joint K itk 2

) 35 A Split pin 3.2x30 FF 0 443, 2x30 2

. 36 A Nut M18xL.5 o SR AEMI8x1. 5 2

: . 37 A Nut M18xL5 SAM8x1. 5 2

| 2 38 | 910400500009 |Washer GB93-14 73 4 [66BI3-14 2

i 39 | 910100400022 |Bolt GB5786-M14x1.5x40-8.8 $%4£GB5786-M14x1. 5x40-8. 8 2

{ 40 A Joint 433k 2

! A4 910400500008 | SpringWasherGB93-12 7 4 B GB93-12 1

! 42| 910100400009 |BoltGB5786-M12x1.25x25-8.8 #5414 GB5786-M12x1. 25x25-8. 8 1
|
|
J




2536985010464 # i (W& 42 A T3)/ LIFTING CYLINDER (four stage full free |ift)

JF8/No 4iB9/SN Name £ & /qrY #3¥%/Remarks

A 253645216001 |y | inder ® 60x ®50x1475 i £1(L)DB0XDE0x1475 1 H=6100

A 253645216002 |y | inder ® 60x ®50x1600 it £ (L)DB0XD50x1600 1 H=6600

A 253645216003 |cy | inder ® 60x ® 50x1680 i 41 (L)d60XD50x1680 1 H=7000

/£ AB B 253645217001 |y | inder ® 60x ®50x1475 ith 1 (R)DB0XD50x1475 1 H=6100

B 253645217002 |y | inder ® 60x ® 50x1600 i 41 (R)DE0xP50x1600 1 H=6600

= B 253645217003 |y | inder ® 60x ®50x1680 /:b 41 (R)DB0xP50x1680 1 H=7000

+\37 C 253698510001 [Seal kits (lifting cylinder) 3532 6, (25-320V9 25 3 41 ) 2 529, 34, 35, 37

@\33 D 254043510060 |Lifting chain LH1634-75 A2t 4k 5 LH1634-75 2 H=6100

D 256144014006 [Lifting chain LH1634-79 A2 FH 4k 4LH1634-79 2 H=6600

3:35 D 256144014007 |Lifting chain LH1634-85 A2t 4k 5 LH1634-85 2 H=7000
T N\% 1 910100300023 |Bolt GB5783-M8x25-8.8 3% #£GB5783-M8x25-8. 8 4
P 2 910400500007 |Washer GB93-10 ¥ 4 [ GB93-10 4
; a1 3 910400100007 _|Washer GB97. 1-10-200HV ¥4 E1GB97. 1-10-200HV 4
1\9 4 255044520099 |Rubber pad AR 2
E\ 5 255044520097 |Support block AR 2
;QE’ 1 6 | 255044520098 |Blendboard T4 2
2l 7 941100100003 [Nut GB6170-M10-10 374-6GB6170-M10-10 2
mi 8 910300100007 |Screw M10x35-8.8 3R4TM10x35-8. 8 2
5@ 9 910400100008 |Washer GB97. 1-12-200HV -F45 1 GB97. 1-12-200HV 2
*~a — 10 | 910400500008 |Washer GB93-12 75k 4 B6B93-12 2
11 910100400009 |Bolt GB5786-M12x1.25x25-8.8 $E42GB5786-M12x1. 25x25-8. 8 2
12| 255044020156 [Joint M18x1.5x102 4 K 3R HeM18x1. 5x102 2
13 910100300035 |Bolt GB5783-M10x20-8. 8 $74£GB5783-M10x20-8. 8 2
14 | 910401300020 |Girclip GB894.1-40 4 1 7 1k 45 6 GBB94. 1-40 2
15 | 940200500005 |Chain wheel bearing 780708K-® 110x ®40x27 #4464 K780708K- O 110x O 40x27 2
16 | 910900400014 |LH1623chain # X #£G6B6074-LH1623 2
17 910600600022 Split pin 2.5x40 FF o 452, 5x40 2
18 | 255044020157 [Joint M18x1.5x217 4 KR HM18x1. 5x217 2
19 910600600030 |Split pin 3.2x30 I o 4§GB91-3. 2x30 2
2
2

20 255044020158 [Nut M18x1.5 @R AMB8x1. 5
21 910300400007 |Nut M18x1.5 3% #GB6173-M18x1. 5-05




2536985010464 # i (W& 42 A T3)/ LIFTING CYLINDER (four stage full free |ift)

JFE/NO 4AS/SN Name £ Fei/qrY #3¥%/Remarks
22 A Piston rod & RAT 1
23 A Adjusting bushing 40.5x49xL2 A% £40. 5x49xL.2 1
24 A Circlip ®24x2 L35 E ©24x2 1
25 A Bearing 56x20x2. 5 % /k56x20x2. 5 1
26 A Catch 56x45x3 5 /5 56x44x3 1
27 A Seal ring 56x45x6 IREHE 1
28 A Piston HE 1
29 A Copper bushing RS 1
30 A Circlip ®26.5x2 AL 35 026, 5x2 1
3 A Buffer ring EREs 1
32 A Dust ring DKB45x58x7/10 RN 1
33 A Seal ring 40x50x6 HREHE 1
34 A Guide bushing EXCES 1
35 A 0 seal ring 49.7x2.4 A 4+ 1
36 A Bear ing 4030 SR 447K 4030 1
37 A Cylinder Sk 1
38 A Dowel pin D10x26 I 4 44D10x26 1
NT |8 T
= 1 | P




253698501026% F & $#/ELECTRONIC

/N0 SRE/SN & Name #il/ary 4i2/Remark
1 921800100027 | {f/#5999666-94810AAA Sensor 1 Opiton
2 920200600010 | BRAIFF%C7-3108 Limit switch CZ-3108 1 Opiton
3 920200300004 | #5h T HRZ-156422-B3 Micro Switch(RZ-156Q22-B3) 1
A 921100100063 _ [{%#3401T-12-96V Display (3401T-12-96V) 1 Curtis—F
921100100155 | % fiE{X#D36C-R Display IDD-E-35CD17B (D36C-R) 1 SR Inmot ion
5 256733012002 [#H & T :JK361CXNL/3-0000 Combination switch JK361CXNL/3-0000 1
6 920200200031 | IRLTF X (R4 XNHE) Key 1 PSSR
8 920200100020 [543 JF JGSLA5-22PN-40-G01/R Emergency StopSwi tch (GSLA5-22PN-40-G01/R) 1
9 251233020001 [#pH #dr Integrated electrical box 1
10 920201000002 [ JIBATT %:JK231 Brake switch 1
11 920500100001 _ [wl\125-DC24V Horn (125-DC24V) 1
12 920500100002 [ BpIWU#ENS 4D JB-248 Buzzer (DJB-24B) 1
13 920500100008 | W W\ #E1S HEHYDZ-24V Horn (HYDZ-24V) 1
14 921900100017 | & ##5WDC300NT DC-DC8OV/24V 1
15 920200200075 |FUC-B2ARSUA Fingerprint unlock FUC-B2 1 Opiton
16 921900100026 _ [USB-YC-A93 USB-YC-A93 1 Opiton
17 920200800020 [ ¥HHJT J:YB-nuoli-003 Warp Switch (YB-nuoli-003) 1 Opiton
18 921800200007 |/ iy shLfir 4 Angle potentiometer 1 Opiton
19 921700100005 | h1isdk #$FZ3-132-133 Accelerator (FZ3-132-133) 1
2 253633010002 | 45 47 (Curt i s—F 51-4P25C) Control harness (Curtis-F-4P25C) 1 Curtis REiH
253633010006 | % 545 (Inmotion-7{-4P25C) Control harness (Inmot ion-7-4P25C) 1 Inmotion LA
21 363 HE AL (Curtis—F £ 51-4P25C) Electronic control components (Curtis-F-4P25C) 1 CurtisR4iH
21 253633010005 | i {F (Inmotion-7£8-4P25C) Electronic control components (Inmotion-7-4P25C) 1 Tnmotion Z&iH
2227 |253633013001 R 120 RAP25-32C (Cur tis—F) Cable Assembly 4P25-32C(Curtis—F) 1 CurtisR4iH
253633013002 | FhU 4% 45 24 R 4P25-32C (Inmot ion) Cable Assembly 4P25-32C(Inmotion) 1 Inmotion RG]




253698501026% F & $#/ELECTRONIC

F5/NO RIB/SN 3] Name #i/Qry 4 i2/Remark

1 255034510002 | 72 il 4 Ti4P 42T 3 Left front roof guard frame light harness 1

2 255034510003 SIER Right front roof guard frame light harness 1

3 255034510004 | JRALAIT 4R Rear combination light harness 1

4 922000100001 KTPDL-LXZM-1 Lamp PDL-LXZM-1 3

5 922000100014 [}TA-LJD-AL Lamp A-LJD-AL 2 SUREEEAT

6 922000100059 | %TFLDJ-JSD-002 Lamp FLDJ-JSD-002 2 TR BEAT

; 922000100028 [ }TRB-L590-1 Lamp RB-L590-1 2 RLLE ST
922000100027  [XTRB-1.590 Lamp RB-L590 2 S FAT
922000100014 [}TA-LJD-AL Lamp A-LJD-AL 1 SUREEEAT
922000100028  [XTRB-1.590-1 Lamp RB-L590-1 1 BRI AT

8 922000100027 _[}TRB-L590 Lamp RB-L590 1 HAUET
922000100032  [kT0W-6202 Lamp OW-6202 1 UTBALG AT
922000100041 _[}TOW-6202 Lamp_OW-6202 1 U ST

9 922000100053 | 4T FLDJ-SSWD-003LED Lamp FLDJ-SSWD-003LED 2 Ja A AT

10 922000100051 [4TFLDJ-JSD-002 Lamp FLDJ-JSD-002 1 R




253698501027 % 442 #-/ELECTRONIC COMPONENTS—Curtis-F & %

F&/No 4RID/SN &% Name #H/ary %i/Remark

1 256733020017 [$84%(WX17750300-529) BASE PLATE(WX17750300-529) 1

2 253698519001-500| F6-A-80-450-4P25C-T F6-A-80-450-4P25C-T 1 25| G
2,1 921400100177 |2 3FAC-F6-A-80-450-101 Controller AC-F6-A-80-450-101 1 kR AL
3 256798537056 | BRFES ( WX17750303-016) HEATSINK FOR CLARK (WX17750303-016) 1

4 253698519002-500| F6-A-80-450-4P25C-P F6-A-80-450-4P25C-P 1 TR R
4,1 921400100177 | #24 BAC-F6-A-80-450-101 Controller AC-F6-A-80-450-101 1 B AL
5 257598537039 | HAh#§(13221197) Contactor(13221197) 1

6 257598537038 | {RM£2 [ (WX10077FHO2) FUSE HOLDER(WX10077FH02) 1

7 A ASM LABEL 404 (18201014-404) SRR (18201014-404) 1

8 257598537015 | fRHi££(10077FZ4VES00.0) FUSE(10077FZ4VES00.0) 1

9 256798537058 |4 E ( WX10076B5001) BUSHING (WX10076BS001) 4

10 257598537040 [ X %(17750302) Support(17750302) 2

1 281333020002 | 4i#F(17750326-022) COPPER BAR(17750326-022) 1

12 256798537060 | HAHF ( WX17750301-1007) COPPER BAR (WX17750301-1007) 1

13 256033020002 | 4i#F(17750328-023) COPPER BAR(17750328-023) 2

14 256798537062 | XUBS AL ( WX18101-ASSY006) FAN ASSY (WX18101-ASSY006) 1




253698501028% 4242 #/ELECTRONIC COMPONENTS—Inmotion 7 # &

F5/NO 4RE3/SN &% Name #H/ary 4ik/Remark

1 253698528000 | XA /E4R(7101019403-00) Cooling base plate(7101019403-00) 1

2 257598537037 | X42(999666-93036AAB) Support(999666-93036AAB) 1

3 256898518003 | Hfi 35(999666-97506CAA) Contactor(999666-97506CAA) 1

4 253698519004-S01 | ACS80M40-C351-4P25C-P ACS80M40-C351-4P25C-P 1 FRAEIRBEE
4,1 921400100205 |24 2FACS8OMA0-C35T Controller ACS80M40-C35T 1 BEETR A
5 253698537011  [350A (! 96320AAA) Fuse(999666-96320AAA) 1

6 256798537064 | HiiHE(999666-65972BAA) Copper bar(999666-65972BAA) 1

7 253698519003-501| ACS80M40-C351-4P25C-T ACS80M40-C351-4P25C-T 1 5| R
7,1 921400100205 |24 2FACS8OMA0-C35T Controller ACS80M40-C35T 1 BEMETR A
8 253698537011  [350A (! 96320AAA) Fuse(999666-96320AAA) 1

9 256898518001 | X55(7101019500-00) fan(7101019500-00) 1

10 256798537065 | HilF(999666-65904BAA) Copper bar(999666-65904BAA) 1

11 253698528003 | iHF ( 7101019501-00) Copper (7101019501-00) 1

12 253698528004 | #£LEE (1 7101182500-00) Terminal Block (7101182500-00) 1

13 253698528005 | HiHF ( 7101019502-00) Copper (7101019502-00) 1




25369850102942 % %/LION

F&/No 4RID/SN &% Name #H/ary %i/Remark
1 253637011001 |25 |EE 5th80V-6VBSA80(EE & 1R 5K) Battery 80V-6VBS480(weld,kuaile) 1
1 253637011002 | Z=5 | €8 th80V-7VBS560(4R & 1R ) Battery 80V-7VBS560(weld,kuaile) 1
2 253698537002 | #8155 {46VBS-480 Monomer6VBS-480 40 480Ah
2 253698537003 | =85t 28 1£7VBS-560 Monomer7VBS-560 40 560Ah
3 253637010001 | $Be5314P25C-80V-554-W Lithium battery 80V554Ah 1 Anderson
2 3 253637010002 | £255514P25C-80V-400-W Lithium battery 80V400Ah 1 Anderson
3 3 253637010003 |2 68514P25C-80V-554-W(H) Lithium battery 80V554Ah(Heating) 1 Anderson
3 253637010004 | $2514P25C-80V-400-W(H) Lithium battery 80V400Ah(Heating) 1 Anderson
: 3 253637010005 | #2E814P25C-80V-554-W Lithium battery 80V554Ah 1 REMA
3 253637010006 | £255514P25C-80V-400-W Lithium battery 80V400Ah 1 REMA
3 253637010007 | £2E85t14P25C-80V-554-W(H) Lithium battery 80V554Ah(Heating) 1 REMA
3 253637010008 | $25514P25C-80V-400-W(H) Lithium battery 80V400Ah(Heating) 1 REMA
4 283398536002 | i f FEEE AE80V65A lead-acid battery charger80V65A 1
4 256836512011 | #Be8 7558 2280V200A-REMA(ZE Tt =48240V) Lithium charger 80V200A(176V-264V) 1
4 256836512012 | #2E8 75 58 2880V200A-REMA(SE K = $8480V) Lithium charger 80V200A( 440V-530V) 1
5 920400100059 | # & #REMA9S615-39-1 Connectors(REMA95615-39-1) 1
6 920400100056 | %1 #95515-39 Connectors(REMA95016-32) 1
3 7 910400100005 | FHEGBI7.1-6-200HV Washer GB97.1-6-200HV 4
8 910400500005 | 3% & # & GB93-6 Spring washerGB93-6 4
9 910100300017 | $%42GB5783-M6x55-8.8 Screw GB5783-M6x55-8.8 4




